e

LHA4-B817

LH4-B814 mrrmim

EHER2 O ADHY IS <LH4-BB17>
LOCKSTITCH BUTTON HOLER < LH4-B814 NIFTam >

STEPPSTICH-KNOPFLOCHNAHMASCHINE <LH4-B814 HFfa® >
MACHINE BOUTONNIERE-POINT NOUE <<LH4-B814 EIFI® >

MAQUINA DE OJALES <LH4-B814 NFffa@ >

@)

IN=L P
PARTS BOOK
TEILEKATALOG

LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

( P817001 )

==



(W1 BT~

IS— Ty 7 ZFIAICEE LT

ORI, TOFROFKK(EREOTA ST 256 IERR) LR sh Tw
HLOLELETV= FHFRNFTFSRTWEI VY DLDB L DT,
S ORE, 19936 O F - TR Sz b DT,

rE‘ I!f -j;;llt)'\‘ /vrnil—liﬂ)L’g'f /> FII/\.}\&) ?-31 30
AL Tl A BB E 13 ' WG LTBY I 9,
2 — FHA% & L » T f’“} i, HAEEE— RT3 R — )T BT

PR

o

E N

A, BARBR o e e 1

B, SFEBIBR e 5

C. LR ... st e R & 7

D, SHEHER .. o0 i Gl da it « s soraveis s sk Srsid § 9
W ASIETI . oo vinss vk VA ik TSR 7 9 G : 13
| O AU 15
G S R AT L B o sblorsme e weosons SR ORI T 08 15
H. Joieb B ik v sl s weatstain ikl 240 17
Jis TR USRI ey o emssen 1 TS Sadba 17
K. #f= F.SEH;‘}’-E ....................................... 19
B e 1 A S 19
BTN, i TR e e s, S v s AR, | 21
B B R I . o B s sl e S 29

P, T il B o ke s e SNSRI, ks 31
Q. BB Sl > v e o e e 33

R. 270 FHIERRR .. oot in o connionin v ah sminls e s 35

S :—~ L T ety . 37

I g o s 43
U, RBBIR oot e arenre e eneanen s 47
V1~V2., R UBIE i i e 49
XY N ey i bl st h i sesoie s snmicaraests s 53
X1~X2. HBEEMRE T -7 v RENVEE) .ooviinnn 57
Y . A E S e e 63
21~ B R o 65
AR R B3 e 73
[EzE Al E <= 2= 1) EVRL BESHE s i o 74

A PRI RE L e e oo me s s aesbasiee s e o T4~T7
W 1 o oes s i e o o T et e e 78~89



SIS

Notes for using this parts book

This book is applicable to sewing machines which have the same plate number as

shown on the cover of this book (or correction sheet).

This book was prepared based on information available in June 1993.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line

=%
I 1
s L

If the symbol *¢ is found in the “Parts No.” column, refer to the different parts list on

page 73.

vow»

Q=B

~ o

M1.
M2.
M3.

N

. Machine body

. Needle bar mechanism

. Clutech mechanism

. Presser foot mechanism

CONTENTS

................

Upper Shaft Mechanism

Zigzag mechanism ...........

............

1. Emergency stop mechanism .. !

. Tension pulley mechanism .. ..

. Thread breakage detector

mechanism

Feed mechanism

Feed mechanism

Feed mechanism

FFeed cam mechanism

........

Cutter mechanism

. Gimp guide mechanism <-4> .

. Vertical shaft and lower shaft

mechanism

..................

V2.

41

X2,

. Lubrication
. Threading mechanism
. Bobbin winder
V1.

. Option parts
Z1.
Z2.

................
......

.............

Upper thread trimmer
mechanism

................

Upper thread trimmer
mechanism

. Lower thread trimmer

mechanism

................

Attachment set
(Pneumatic one-pedal device)

Attachment set
(Pneumatic one-pedal device)

...............

Accessories

................

DCEESBBIIGE) /s e ss wsins o

DIFFERENT PARTS LIST ..

MOTOR PULLEY AND
V-BELT SELECTION

GAUGE PARTS LIST
INDEX

......



Hinweise zur Verwendung dieser Teilelise

. Dieses Buch bezieht sich aul die Nahmaschinen mit derselben Kennungs-nummer

wie auf diesem Buchumschlag (oder auf dem Korrekturblatt).

. Dieses Buch basiert aufden Informationen vom Juni 1993.

3. Modellanderungen sind vorbehalten.
. Die Teile, die als kompletter Satz geliefert werden, sind mit einer | _

gestrichelten Linie umrandet.

===

SR

. Dieses Zeichen * in der Spalte “Parts No. (Teil-nummer)” verweist auf die
P

Gesonderte Stiickliste auf Seite 73.

oz

. Maschinengehiuse

. Kupplungsvorrichtung

. Abschaltvorrichtung
. Spannrolle
. Stoffdriickerfuly
. Fadenbruchfihler
M1.
M2.
M3.

. Transporteurkurve

INHALTSVERZEICHNIS

. Nadelstangenvorrichtung
. Obere Welle

. Zickzackvorrichtung

. Kraftibertagungsvorrichtung .

. Riemenumstellvorrichtung

Transportvorrichtung
Transportvorrichtung

Transportvorrichtung

Abschneidevorrichtung
Schnurfithrung <-4 >

Armwellen Und
Greifermechanismus

.........

...............

-------

.....

19

X2.

. Schmierung

. Spuler
WL,
V2.
. Unterer Fadenabschneider ..
X1.

. Sonderzubehor
7l
Z2.

Fadenfihrungsvorrichtung
Oberer Fadenabschneider

Oberer Fadenabschneider

Anbausatz (Pneumatische
einpedalbedienung)

oooooo

Anbausatz (Pneumatische
einpedalbedienung)

Zubehor .......... ... ...,

........

AUSWAHL DER
RIEMENSCHEIBEN UND
ANTRIEBSRIEMEN

LEHRENLISTE
VERZEICHNIS

.........

.............

..



Notes sur ["utilisation de ce manuel de
pieces détachées

. Ce manuel est destiné aux machines & coudre ayant le méme numéro de plaque

montré sur la couverture de ce manuel (ou sur la feuille de corrections).

2. Cemanuel a été fait d'aprés les renseignements valables au mois de Juin 1993.

3. Les pieces peuvent étre sujettes a des modifications sans préavis.

o

. Les pieces fournies en tant qu’assemblages complets sont encadrées avee un trait
1

pointillé E: : j :

. Si le symbole ¢ se trouve dans la colonne “Parts No. (N°de piece)” veuillez la vous

référer a la liste de piéces annexe page 73.

TABLE DES MATIERES

A. Corpsde lamachine .......... 1 S.Lubrfiesation ... osee s s 37
B. Mécanisme de la barre a aiguille 5 T. Mécanisme de 1énfilage ..... 43
ot rel PN vaves ow 5 e s ; . .
RS e\feut = ; U.Mécanisme du bobineur .... 47
C. Mécanisme de larbre superieu: 7 T Mbeaisminds leenne ] 49
D. Mécanisme de zigzag ......... 2 BUDELEEWE « waiai v saiwiis & o
E. Mécanisme de lémbrayage .... . 13 VZ2.Mécanisme de la coupe-fil o1
F'. Mécanisme du transmetteur ... 15 s e e
_ . Mécanisme de la coupe-fil :
G. Mécanisme du changementde 15 W in?gﬁgtﬁm i g
BOUBPOLE: e Bl e npemiiatone wh e 11 S b e
X1.Jeud’ace ire 57
H. Mécanisme de larrét de secours 17 (P?eda] ectils is(;):éesn eumatiqe) .
J. Méchnisme de la poulie de LT % Jeudacossasives 61
tension ... (Pedale unique pneumatiqe) .
+ K. Mécanisme de pied presseur 19 Y.Pitces en option ............ 63
L. Mécanisme du détecteur de 19 71, Accessoires ......oworonois. 65
caste Rl o s s s B A RS e
22, NECESSOITES « ivvnivie v e cornn
M1. Mécanisme de léntrainement .. 21 A2, AECSSHONER o2
, i LISTE DES PIECES 7
M2. Mécanisme de léntrainement .. 25 ACCESSO&I)RES ______________ ¢
M3. Mécanisme de léntrainement .. 27 CHOIX DE LA POULIE DE 74
N. Mécanisme de la came 29 P‘;IOTEUR ET DES COURROIES
déntrainement ............... TRAPEZOIDALES ............
P. Méeani dels coiibe .. ... . 31 LIST DES PIECES T4~T77
ecarisme de fa coupe D’ ECARTEMENT ............
Q. Mécanisme de guide-fil <-4> . 33

INDEX ... ., 78~89
R. Mécanisme de I'axe de braset de 35
I'axe du crochet rotarif ........



Notas para usar este Manual de Piezas

. BEste libro sivre para todas les maquinas de coser que llevan la misma placa de
identificacién que la que se puede ver en la tapa de este libro (o en la hoja de erratas).
. Este libro ha sido compilado basdndose en los datos de que se disponia en junio 1993.

. Las piezas quedan sujetas a cambios de diseio sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea

g ey
ponteada | - -

. De haber un simbolo * junto al “Parts No. (Ntumero de Pieza)”, habrd que mirar la

lista de piezas separada de la pagina 73.

INDICE

A. Cuerpode lamaquina ........ 1 S Lubticacion . — . ..., 37
B. Mecanismode labarra ........ 5 T. Mecanismo del enhebrado .. 43
C. Mecanismo del eje superior ... 7 U. Mecanismo del devanadorde 47
> - laeanills — .. i —
D. Mecanismo del zigzag ........ 9 s
= . V1. Mecanismo de la recortadara 49
E. Mecanismo de embrague ...... 13 de orillos superiot ..........
. Me_can_ismo del transmisorde 15  y9 WMecanismo de la recortadara 51
POLEHCID v i e e de orillos superior ..........
G. Mecanismo del cambio correos 15 W. Mecanismo de la recortadara 53
H. Mecanismo de parada de 17 de orillos inferior ...........
EHIGTECRLIA — vnes ey X1. Juego de fijacion(Unidad de un 57
J. Mecanismo de la polea de 17 solo pedal neumatico) .......
tension .........ooieiiiennn. X2. Juego de fijacion(Unidad de un 61
K. Mecanismo de la prensa tela ... 19 solo pedal neumatico) .......
L. Mecanismo del sensor de cortes 19 Y.. Piezasopcionales ... «vvons 63
enelhilo .................... L1 BReeporion , ovoe o 65
M1. Mecanismo de la alimentacién . 21 79 Accesorios .. ... ... .. ..... 69
M2. Mecanismo de la alimentacion . 25 LISTA DE PIEZAS 79
M3. Mecanismo de la alimentacion . 27 ACCESORIAS .............
N. Mecanismo de la leva de 29 ELECCION DE PQLEA DE 74
alimentacion .. —. ... .. .. . MOTOR Y CORREA
= TRAPEZOIDAL - . ... -
P. M ismodelacorta ........ 31 . —
. LISTA DE PIEZAS 74~77
Q. Mecanismo guiadel hilo <-4> 33 CALIBRADORAS ..........
R. Mecanismo del eje del cangrejo 35 NI o 78~89

y eje de la transmisién superior



A . EFREIR/Machine body/Maschinengehduse/Corps de la machine/Cuerpo de la maquina

118-817-050



A . =1kBIR/Machine body/Maschinengehause/Corps de la machine/Cuerpo de la méquina

REF.NO. CODE g7y oo NAME OF PARTS RV
2 142743009 |+ 2|*r923€> OlL CAP
4 141243109 (v 1jw7724% TOP COVER
5 141244100 ¢ 119228300 % 2 TOP COVER PACKING
6 531808001 | 8|~ 21437-40X75 SCREW, PAN M4 37-40X25
12 141248001 b b hiS—=m a0 SPRING HOLBER
13 105234003 11 ba37 NUT 4.37
i6 141249109 |4 1|29 Yo hn0—u SUB SHAFT COVER {U)
17 062762012 |7 414 ~3595-28X20 SCREW, PAN M5.95-28X20
19 144946000 1+ Voo dohn— SUB SHAFT COVER
20 143984009 1. tlz9 92 hii—-D SUB SHAFT COVER (D)
21 062762012 1 314 ~<3595-28X20 SCREW, PAN M5.95-28X20
22 S31808001 | 1}#+ ~3437-40%25 SCREW, PAN M4 .37-40X25
23 141252000 &l PACKING (LARGE)
24 141254000 Ty &2 PACKING {LARGE}
25 143985101 1 FE3 sz ADJUST WINDOW COVER
26 107321003 Pl 2578 STUDSCREW 4.76
27 107017002 (B SR ) B WAVE SPRING WASHER
28 142263000 + 119 % > PACKING (SMALL)
29 141257001 iz UYL DOWEL PIN
30 141258009 iR L F - BED CUSHION
31 141259008 |+ 1{ny K441 BED BASE
32 S32677008 | 1|A>1# FACE PLATE
33 062681412 21+ A 24837-40X14 SCREW, PAN M4 .37-40X14
34 062681012 11+~ 2437-40010 SCREW, PAN M4.27-40X10
35 $32975009 WY T2 Hhii— FRAME SIDE COVER
36 141262001 Fiv g A hiN= P UYEHS STUD
37 062681412 3N T437-40%14 SCREW, PAN M4.37-40X14
38 025680132 e 37437 WASHER, PLAINS 4 .37
40 107321003 114> xa78 STUD SCREW 4.76
41 107037002 HFIizxas WAVE SPRING WASHER
A2 125986001 TVy v 323357 SCREW 3.57
43 S32984009 1+ 1lhLhii-— CAM COVER
44 062681212 1|+~ 34a37-00%12 SCREW, PAN M4 37-40X12
45 025680132 2leo¥HE A 9437 WASHER, PLAIN S 4 37
a5 S31808001 |+ 2|+ ~04837-40%25 SCREW, PAN M4 37-40X25
a7 116662003 |+ ¥ 7Hix WASHER
48 141267001 HBahi— FUUrfy STUD
49 533001009 T B2 i THREAD TAKE-UP COVER
50 062670512 1T A 257-40%5 SCREW, PAN M3.57-40X5
52 062670612 21~ 357-00%6 SCREW, PAN M3.57-40X6
53 1477218001 T Ll i1 7 THREADTRIMIMING CONNECTING ROD (L} PIPE
54 014760622 117+ b 23595 SET SCREW, SOCKET {CP) M5,95
55 114747001 PAE = B AR S OIL PAN PACKING
61 142312001 pANS TS E s HEAD HOOK PLATE
62 06268G712 44 < 437-00%7 SCREW, PAN M4 .37-40X7
70 013760712 | + 21 F X 5 9595%9K 3 SET SCREW . {CP) M5.95
72 117934009 ATt OlL CAP
74 OB2710616 | £ M SCREW, PAN M4 76-32X6
76 183852009 |7 1i~Jbpa/ii—2z BELT COVER ASSY
76-1 532878009 |4 1R i BELT COVER
76-2 141246001 TN =g 257 PLATE SPRING
76-3 062680512 2 |4~ 837-80%5 SCREW, PAN M4 .37-40X5
76-4 141247001 B =3 V= BELT COVERSTOPPER
76-5 062680512 114 < 33437-40%5 SCREW, PAN M4.37-40X5
76-6 107372001 28—k P a3 BELT COVER HINGE ASSY
76-7 1072310062 i 372476 SCREW, FLAT M4.76
85 S32982001 | = T{aU 20 amE Y st o S LABEL

118-817-050




A . E1EBIfR/Machine body/Maschinengeh&use/Corps de la machine/Cuerpo de la maquina

118-817-050



A . F1&BIR/Machine body/Maschinengeh&use/Corps de la machine/Cuerpo de la maquina

REF,NO,_I____ CODE QTY ST NAME OF PARTS R!\i!
<2 ,-3,-5> '
39-1 141263104 |~ 1|¥vhr—-274 GEAR CASE COVER
51-1 141269001 |7 1|¥vHEvyaao%xUq4 GEAR SEPARATION PLATE
86 533004001 Hnzenzhn— COVER
87 062670412 2{4 N 3357-40X4 SCREW, PAN M3.57X4
<-4>
39-2 147202104 |1 1|x¥v4 -2 24 GEAR CASE COVER
51-2 145345001 AV HY TR 5 GEAR SEPARATION PLATE
71 145342009 | 7 1|P—ALT7+t o OIL CAP
““““““““““““““ EoyaE o emeaanigaas o ade i st e 8
65 143742001 Ty Boi—y BED COVER (L)
66 143741001 Pl BAMA—R BED COVER(R)
67 107407003 A1t 39837 SCREW 4.37
118-817-050



B . §1#&Bi{%/Needle bar mechanism/Nadelstangenvorrichtung/
Mécanisme de la barre a aiguille et releveur de fil/Mecanismo de la barra

118-817-101



B . §H4%ER3{R/Needle bar mechanism/Nadelstangenvorrichtung/
Mécanisme de la barre a aiguille et releveur de fil/Mecanismo de la barra

| REF.NO. CODE QTy SR NAME OF PARTS
1 141290000 S et S S R COUNTER WEIGHT
2 100250001 Tl 32704 SCREW 7.14
3 014770622 VWP b ARE3I57H 3 SET SCREW, SOCKET (CP) M6.35
4 110367001 RS WASHER
6 014770622 | 2|7+ bk A7 Yp357 K 3 SET SCREW, SOCKET (CP) M6,35
7 014770622 MWFF b ARDIB357 A2 SET SCREVY, SOCKET (CP) M6.35
10 140553102 1| PE7YH M AFT318 SETSCREW 3.18
11 142736001 U PARE S (8 B i 7 NEEDLE BAR BRACKET ASSY
12 141295001 ER PR B Gl i S NEEDLE BAR BRACKET SUPPORT STUD
13 014770622 Ll 716 ol o S o L ] SET SCREW, SOQCKET (CP) M6.35
14 141296001 (B PAR S o i 55 G o o NEEDLE BAR BRACKET GUIDE
15 107407003 2|5 AR 037 SCREW 4.37
18 140326009 i e i OIL CAP
““““““““““““““ S e gk s s e N R N N S S S S S NN SSSSS
5-1 $32986001 TR L h s 2 THREAD TAKE-UP LEVER ASSY
5-1-1 145465001 i 23373571 SCREW 3.57 (L)
5-1-2 S01143001 (B VARD S oty S B m I A NEEDLE BAR CRANK ROD
5-1-3 111237001 Thav R &4 NEEDLE BAR CLANMP
5-1-4 140004001 Il A5 V357 SCREW 3.57
5-1-5 532987001 {8 e ol o 3 THREAD TAKE-UP ASSY
5-1-6 111468601 HF oo hiTisg THREAD TAKE-UP LEVER SUPPORT STUD
5-1-7 116735000 2= — KA NEEDLE BEARING
5-1-8 140430001 173Ex  (L=40) WICK (L = 40)
8-1 5$329839001 8 AR o o 8 NEEDLE BAR ASSY
8-1-1 $32930001 T Usiaery NEEDLE BAR (817)
8-1-2 533000001 g s F7eda NEEDLE BAR THREAD GUIDE
S
5-2 145719101 gL hey s THREAD TAKE-UP LEVER ASSY
5-2-1 145465001 T2 393570 SCREW 3.57 (L)
5-2-2 $S01143001 | /- 1|nU£o25>2aY K NEEDLE BAR CRANK ROD
5-2-3 111237001 Tlext)siry & % NEEDLE BAR CLAMP
5-2-4 140004001 T4 & V357 SCREW 3.57
5-2-5 111468001 (R B R s o THREAD TAKE-UP LEVER SUPPORT STUD
5-2-6 116735000 2| = — KlbAp )y NEEDLE BEARING
h-2-7 140430001 ) B R (L=40) WICK (L = 40}
8-2 146075001 [} PARUE: NEEDLE BAR
““““““““““““ TS S T s e R e S e e
9-1 107415011 1122 onyppxs - (#11) NEEDLE DPX5S (#11)
<-2.-4,-5>
9-2 107415014 112> Ypexs (#14) NEEDLE DPXS5 (#14)

118-817-101




C. L#hR81R/Upper Shaft Mechanism/Obere Welle/Mécanisme de larbre superieur/
Mecanismo del eje superior

30

118-817-109



¢ . F#IB{R/Upper Shaft Mechanism/Obere Welle/Mécanisme de larbre superieur/

Mecanismo del eje superior

REF.NO. CODE TY B NAME OF PARTS RM
1 141271001 s g UPPER SHAFT
2 141272001 1D o A RILF UPPER SHAFT BUSH (F)
3 141273000 1|7 5404 aM UPPER SHAFT BUSH (V1)
4 141274000 1as¥sadir—2 BALL BEARING CASE
5 062681212 3|+ T437-40X12 SCREW, PAN M4.37-40X12
6 072620260 2|2 a0 rea02vwe BALL BEARING 6202VVC2
7 141275001 1awsdonarhsz— COLLAR
8 141276001 1\a=damr24s BALL BEARING CAP (S)
9 102843004 3|45 & V357 SCREW, FLAT M3.57
10 141277000 1\sawvanryr—At 1% OIL REJECTOR
1" 141278001 e—=U IDLE PULLEY
12 072600560 1|2 % ¥ 277 76005VV BALL BEARING 6005VV
13 141279001 il Bl a2l R e e BALL BEARING CAP (L)
14 102843004 4l 5 23357 SCREW, FLAT M3.57
15 048250142 |4 1| kAT 3H23 0025 RETAINING RING, C25
16 048150142 1| bt T3 92015 RETAINING RING, C15
17 141280001 1|7=u PULLEY
18 141281001 NF=UHea= PULLEY SLIDE BLOCK
19 141282001 1\F=Undavriy SHAFT
20 013670712 Vbt 3357908 3 SET SCREW, (CP) M3.57
21 141283001 il s R iy P o SPRING
22 141284000 W\ T—=szar SPRING HOLDER
23 141285001 1 I O N e i 2 e PULLEY STOP CAM SLIDE BLOCK
24 141286001 1 o S S s Y ¥ 3 STOP CAM ASSY
25 141289001 12 Y THhLTHR CAP FORSTOP CAM
26 117348001 3SR 357 SCREW, FLAT M3.57
27 142297001 1= PIN, TAPER
28 014770622 1|7+ kot 298357 # 2 SET SCREW, SOCKET (CP) M6.35
29 101706001 Tl kA F 635 SET SCREW, M6.35
30 142751001 (R PR S-S PAC SPRING COVER

118-817-109



D . $1kBIF/Zigzag mechanism/Zickzackvorrichtung/Mécanisme de zigzag/
Mecanismo del zigzag

118-817-110



- D §HREIR/Zigzag mechanism/Zickzackvorrichtung/Mécanisme de zigzag/
Mecanismo del zigzag

REF.NO. CODE Q'TY Bl o NAME OF PARTS RIV]
1 183702001 |4 1|7 v o ¥4y 3 SPEED REDUCTION GEAR
1-1 014770622 2|7 M AR I35 K3 SET SCREW, SOCKET (CP) M6.35
3 141310001 Tz 24 SUB SHAFT
4 141311000 1|79 59 A%0F SUB SHAFT BUSH (F)
6 141312000 W29 Y0 2508 SUB SHAFT BUSH (B)
8 183703001 V|22 oy & SUB SHAFT GEAR UNIT
- 18-1 141313101 il b & Spti i s & AR SUBSHAFT GEAR ASSY
'18-2 014770622 2|74 b AFV6357 £ 3 SET SCREW, SOCKET (CP) M6.35
10 181994001 | 1w sgns—43 UPPER SHAFT SET COLLAR ASSY
10-1 014760622 | 2|7+ K xx¥595 SET SCREW, SOCKET (CP) M5.95
11 1473901001 T(AU2UFI Gyt hhg 3 Z1G ZAG ADJUST CAM ASSY
11-1 104808002 1W7avys ktzy SET SCREW
11-2 141326001 i ([ Bl N o ROD PIN
14 141328000 [ |Fa S s )Ly REGURATOR LINK SHAFT
15 062680712 2|+ R 0437-00%7 SCREW, PAN M4.37-40X7
16 141329001 AU Z2uFageysl993 |ZIGZAG REGURATOR LINK ASSY
17 102707002 1w WASHER
18 062670612 1] ~0357-40%6 SCREW, PAN M3.57-40X6
19 141332001 1FaveyLii-aviy PIN
20 106588003 117 k595 NUT 5.95
21 141333001 1|F3E Y Lii—xi3 SPRING,EXTENSION
22 141334001 A SPRING HOOK
23 141335000 1WA ZUF30gE s — ZIGZAG ADJUST LEVER
24 . 141336001 2NV 2UFa g RS ADJUST SCREW
25 141337001 2| 2UFa Y R EL PIN
26 141338001 2IF3EUR T Ttk SPRING,COMPRESSION
27 141339001 1Fage Y sti— 2 s ADJUST LEVER STOPPER
28 106588003 1|#¥ +595 NUT 5.95
29 141340001 1| FE TRV — ZIGZAG ADJUST LEVER SHAFT
30 013760612 T kA R5959 4 3 SET SCREW, (CP) M5.95
31 141341001 | 1|nUZUAYS LSy ZIGZAG ECCENTRIC SHAFT
32 141342000 Tl zUn gy ZIGZAG ECCENTRIC SHAFT LINK
33 149095001 1|14 H = WASHER
34 062761212 1|~ 0595-28%12 SCREW, PAN M5.95-28X12
35 141344001 118235794 STUD SCREW 7.94
36 141345001 1535794 STUD SCREW 7.94
37 403388002 2|+ k794 NUT 7.94
38 141346001 LAy 20wy ZIGZAG CONNECTING ROD
39 100511003 119 2% 7476 SCREW 4.76
40 183746001 [ 1|[nUFYLii—=ay 3 ZIGZAG CONNECTING LEVER (A) ASSY
40-1 141347001 TN Z2 Y rv—a ZIGZAG CONNECTING LEVER (A)
40-2 062711412 || 04.76-32X14 SCREW, PAN M4.76-32X14
42 141348001 |  1{nU2YULsi—py 3 ZIGZAG CONNMNECTING LEVER (B) ASSY
43 141354000 | |y AFaholbin— ZIGZAG POSITION CHANGING LEVER
44 141355001 LF T mF=30 YRy ADIJUST SCREW
45 105812003 114 b7.94 NUT 7.94
46 141356001 (VR& F e g - e ADJUST SCREW
47 105812002 W7y r79a NUT 7.94
48 158448001 (¥ 1|H#H % WASHER
49 141357000 {Ca D R PUARSS 7 o CHANGING LEVER STGPPER
50 014760622 2|74 k2505 SET SCREW, SOCKET (CP) M5.95
51 141358001 | T b S —EH VR SPRING,EXTENS|ON
52 141334001 1|z hdr SPRING HOOK
54 141351001 Tty kHs— SET COLLAR
55 014770622 |17 F A 3363597 14 3 SET SCREW, SOCKET (CP) M#6.35
56 141659001 1he kAt Datag g 2 BAR TACK CONNECTING SHAFT
57 141363001 [|#2e b X F R rix SPRING,COMPRESSION
58 048110142 Tl b2 Fgagen RETAINING RING, C11
64 147155000 1Lt 20 2% A a )l ZIGZAG CONNECTING LEVER SHAFT BUSH
118-817-110

P G



D . $#tkE{R/Zigzag mechanism/Zickzackvorrichtung/Mécanisme de zigzag/

Mecanismo del zigzag

118-817-110

= - RS



D . #1#RBAfR/Zigzag mechanism/Zickzackvorrichtung/Mécanisme de zigzag/
Mecanismo del zigzag

REF.NO. CODE Q'TY Edq NAME OF PARTS Rf\ﬁl
<-4> =
53 141359001 HaaUZUgmgg 3 ZIGZAG CONNECTING SHAFT
59 145344001 HEL Iy STUD SHAFT
60 141716000 21800 204 i A 2 LR ZIGZAG CONNECTING SHAFT BUSH (R)
61 141365000 iU U A st gL ZIGZAG CONNECTING SHAFT BUSH (L)
62 141366001 PAVARIErETE S5 Sy VAT (v 4 COLLAR
<-2,-3,-5>
53 1413539001 2NN T F SRy g3 ZIGZAG CONNECTING SHAFT
60 141716000 32U A ot RILR ZIGZAG CONNECTING SHAFT BUSH (R)
61 141365000 3N U A R ot BRI ZIGZAG CONNECTING SHAFT BUSH (L)
62 141366001 3NN TUF RN T COLLAR
118-817-110

-12-

=



E . (F1ER8fR/Clutch mechanism/Kupplungsvorrichtung/
Mécanisme de iémbrayage/Mecanismo de embrague

e e e ] 58

118-817-111
B N R



E . {21EB3 % /Clutch mechanism/Kupplungsvorrichtung/Mécanisme de lémbrayage/Mecanismo de embragu‘e

REF.NO. CODE QTY Bt o NAME GF PARTS RM
1 141546001 MNFrobii=— STOP LEVER
2 142372000 llpud v (DU) BUSH
3-1 141547001 7oA shbnp <-2,-3,-5> |STOPCAMSEGMENT (B)<-2,-3,-5>
3-2 145442001 1WFa ohiiney <-4> STOP CAM SEGMENT (B)<-4>
4 017761412 1Rl k5 95X14 BOLT, M5.95X14
5 141548001 1|4 Sy tn CLUTCH CLAW (A}
6 118735002 1|4 & WASHER
7 017781412 1|4 F6.35%14 BOLT, M6.35X14
8 141618001 1Fa le¥i=¥9 EMERGENCY STOP LEVER SHAFT
9 141549001 174 bsi—b x5 SPRING,EXTENSION
10 141550001 2|71 b= isxhdr SPRING HOOK
11 146041002 1o 2YFlii— CLUTCH LEVER
12 141553001 1o 2uFYAs CLUTCH CLAW (B)
13 118735002 1|47 & WASHER
14 017782512 1[4 b 6.35%25 BOLT, M6.35X25
15 142667101 (¥ 1|23V F 2 h ity 4T CLUTCH STOPPER SUPPORT
16 025100132 TeES¥#HZ2 3910 WASHER, PLAIN S 10
17 048100142 1| kAT S 3YC10 RETAINING RING, C10
18 115544001 T3 2 By axdedy T35y CLUTCH STOPPER SUPPORT SHAFT
19 115545001 1o 39Fz koy CLUTCH STOPPER
20 115546001 1| s x sy CLUTCH STOPPERSTUD
21 028050240 1|2 ¥ #2325 WASHER, SPRING 2-5
22 021710202 T+Ybh22a76 NUT, 2 M4.76
23 141554001 Nz kY Iz SPRING SHAFT
24 147639001 [} SRR S VAt Ty SPRING,COMPRESSION (C)
|25 115550001 1| 7Tk EEIT
26 115551001 TR bYxg iz SPRING,COMPRESSION (B)
27 025100132 llez¥Hzyam10 WASHER, PLAINS 10
28 021860202 || #» b23,2952 NUT, 2 M9.52
29 115552001 [l FI Uz dgds SHAFT CLAMP
30 025100132 TesAxa 910 WASHER, PLAIN S 10
31 048100142 T bADF2390C10 RETAINING RING, C10
32 141555001 1|9 UF Lrs— L PIN
33 141556101 1~ k3+uy BELT SHIFTER (U)
34 062761012 2|+~ 1595-28X10 SCREW, PAN M5.95-28X10
35 141557002 129 FL/m— B4 CLUTCH LEVER BRACKET
36 018082522 3|7 A haxzs BOLT, SOCKET M8X25
37 141558001 WO SYF L=y CLUTCH LEVER SHAFT
38 014770622 7 hAFI6352 43 SET SCREW, SOCKET (CP) M6.35
39 141559001 MW 29FERFPELNFR SPRING,EXTENSION
40 115558002 M|WigEFavs s ADJUST PLATE
41 115559002 1\Fdrxdaze STUD SCREW 4.76
42 062761012 | + 1{#~<3595-28X10 SCREW, PAN M5.95-28X10
43 141334001 LN AR s SPRING HOOK
44 146955004 W 2YsFy RgLii— CLUTCH STARTING LEVER
45 115585001 1FE N b794 BOLT, M7.94
46 152997001 [ 1|+ b7.04 NUT 7.94
48 062711412 2|+ ~0476-32%14 SCREW, PAN M4.76-32X14
50 141562101 119 By Liti—F Fouix SPRING
51 150538009 |y 1|y FaLbn—Fa43 STARTING LIFT LEVER ASSY
51-1 014770622 WTH P AFRT6357 K3 SET SCREW, SOCKET (CP) M6.35
53 141564001 T RaLS—F 3R Y STARTING LEVER STOPPER
54 062761212 | | 2|+~ T595-28X12 SCREW, PAN M5.95-28X12
55 142373000 1lopu7 >»a (DU) BUSH
56 142755001 1Fl—F%Lii=73 BRAKE LEVER ASSY
58 141953001 1NWHeaJ7.14 STUDSCREW 7.14
59 142214001 1 Tle—% =37 BRAKE LEVER PIN
60 014760622 1|7+ k23 Y595 SET SCREW, SOCKET (CP) M5.95
61 107153002 144 & WASHER
62 048070342 | || kot 2ET RETAINING RING, E7
63 142771001 | 1|FbL—FEX/5% SPRING,EXTENSION
64 141334001 1|Wva=nm4 SPRING HOOK
65 100075004 114 bg52 NUT 9.52

—4)—

118-817-111



F. BORBI{R/Power transmitter/Kraftiibertagungsvorrichtung/
Mécanisme du transmetteur/Mecanismo del transmisor de potencia

' 118-817-112
G . NIV b FEBR/Belt shift mechanism/Riemenumstellvorrichtung/

Mécanisme du changementde courroie/Mecanismo del cambio correos

118-817-113

— 15—



F . BRBER/Power transmitter/Kraftibertagungsvortichtung/
Mécanisme du transmetteur/Mecanismo del transmisor de potencia

REF.NO. CODE  |QTY bt A NAME OF PARTS RM
1 147222109 [ * 1|+b35223 9544 TRANSMITTER BASE
2, 018082522 | 3|7+ #0L Faxes BOLT, SOCKET M8X25
3 141566001 1|k3or3v4as2 TRANSMITTER ASSY
3-1 $01695001 | 4|3 % ¥3.18x8 SCREW, FLAT M3.18X8
3-2 062711412 | 2|+ ~<=2476-32x14 SCREW, PAN M4.76-32X 14
3-3 S01695001 | -+ 8|43 % V3.18x8 SCREW, FLAT M3.18X8
3-4 048200142 | 1|+ 2753720 RETAINING RING, C20
4 013781012 | 2|F A% U635 % 3 SET SCREW, (CP) M6.35
5 111937009 | 1|[x235€> OIL CAP
_ 118-817-112
G.NJb Nt BEfR/Belt shift mechanism/Riemenumstellvorrichtung/
Meécanisme du changement de courroie/Mecanismo del cambio correos
REF.NO. CODE  |[aTY Bt o NAME OF PARTS RV
1 141574001 L a1 = i) BELT SHIFT BAR
2 141575001 1xnraeLrs— BELT SHIFT LEVER
4 142373000 2{pu7F 2 (DU) BUSH
5 115585001 1|40 +7.94 BOLT, M7.94
b 152997001 1|+ 794 NUT 7.94
7 141576001 TfA<nwk3tany BELT SHIFT ROLLER ASSY
8 021750102 [ 1[122+Y 155632 NUT, 1 M556-32
9 141579001 [} o ¥ 8 =R A PFACES 5o/ BELT SHIFT LEVERSTUD
10 014770622 | 1|7+ b A% V6357 4 3 SET SCREW, SOCKET (CP) M6.35
LN 141580001 L K70 = R PV ATESe S AN BELT SHIFT LEVER STOPPER
12 062680812 | 2|+ ~<2437-40%8 SCREW, PAN M4.37-40X8
13 141581007 [ a0 T =R A PVAC o A SPRING,EXTENSION
14 141472002 &1 bx U LS—iixhy SPRING HOOK
15 141582001 1w baenn BELT SHIFT CAM
16 141583001 1|55 635 STUD SCREW 6.35
17 141584001 (BTN FET R BELT SHIFT BRACKET ASSY
17-1 141586001 txwtawrsavwy s BELT SHIFT SLIDE BLOCK ASSY
18 141588001 | 2|~ b3k P44 BELT SHIFT GUIDE
19 062680812 4|+~ 0437-40%8 SCREW, PAN M4.37-40X8
20 141589001 =R BELT SHIFTER (D)
21 062711012 |  2|+~7476-32X10 SCREW, PAN M4.76-32X10
22 048070342 | 1|k x7g7 RETAINING RING, E7
23 145931001 1[~<n +3 oz SPRING,PLATE
118-817-113

—f—




H . JEF 1S ERSR/Emergency stop mechanism/Abschaltvorrichtung/
Meécanisme de |larrét de secours/Mecanismo de parada de emergencia

4 = 8
g

118-817-114
J. 722327 — 1) EfRMension pulley mechanism/Spannrolle/
Mécanisme de la poulie de tension/Mecanismo de la polea de tension
1-‘131—15 =14 1-16
-41-51-6  1-8
118-817-126

.



H . 3EE {21 R8{%/Emergency stop mechanism/Abschaltvorrichtung/
Mécanisme de larrét de secours/Mecanismo de parada de emergencia

REF.NO. CODE Q'Ty Bl NAME OF PARTS RM
1 141698001 1T F A YLt EMERGENCY STOP LEVER
2 107407003 2| % %3437 SCREW 4.37
3 141699001 151 o brs—o st SPRING,COMPRESSION
4 141700001 1| e ¥3gF-F e EMERGENCY STOP LEVER
5 141701001 1[4 = WASHER
6 141702001 15t oF7aty T2y STOP LEVER PRESSER SCREW
7 141703001 et P e > b s e HOLDING PLATE
8 017681012 2| ka37x10 BOLT, M4.37X10
9 141704001 Hevans 1oy EMERGENCY STOP JOINT
10 025680232 2| WA RF L8337 WASHER, PLAIN M 4.37

118-817-114

J. 72327 —1)B{%/Tension pulley mechanism/Spannrolle/

Mécanisme de la poulie de tension/Mecanismo de la polea de tension

REF.NO. CODE |qQTY et NAME OF PARTS RM
1 141621001 1Froavy—Uss TENSION PULLEY ASSY
1-1 141622000 1\ Fey3as-7-U TENSION PULLEY
1-2 072600040 2% 7 Y9 7 6000DD BALL BEARING 6000DD
1-3 142342000 1h=- WASHER
1-4 141316001 1A F VWASHER
1-5 110185002 A= % I318 SCREW, FLATM3.18
1-6 141623001 il Bl = e SRR s TENSION PULLEY SHAFT
1-7 048090342 1| k2 DE9 RETAINING RING, E9
1-8 141624001 "Wrrvmeag-0nF TENSION PULLEY ARM
1-9 141625001 1Foevasueanrs TENSHON PULLEY INDICATOR
1-10 062670612 2|+ /N 357-40X6 SCREW, PAN M3.57-40X6
1-11 143917001 =i TENSION PULLEY LEVER
1-12 141627001 1Feoaqbri—#FH2 WASHER
1-13 062671212 2|+~ 0357.40%12 SCREW, PAN M3.57-40X12
1-14 141628001 1Fevar 77—y TENSION PULLEY CLAW
1-15 141629001 HFroaeT—Uysys TENSION PULLEY CLAW STUD
1-16 141630001 HFroaeT—yy sz SPRING
1-17 141631001 11\h 32— COLLAR
1-18 048030342 2| k% TE3 RETAINING RING, E3
1-19 047250842 2|2 TV T AW S PIN, SPRING ROLL AW2.5
1-20 143914001 1173 li—5 TENSION LEVER (S)
2 141632101 (4 1|# >3 P79 STUD SCREW 7.94
3 141633001 12Fxy by 2 TENSION PULLEY RATCHET ASSY
4 062680812 3| F~3437-00%8 SCREW, PAN M4.37-40X8

118-817-126

_13;



K. #f T B{%/Presser foot mechanism/Stoffdrickerfu3/
Mécanisme de pied presseur/Mecanismo de la prensa tela

118-817-201
L. kYL BEFIBEHR/Thread breakage detector mechanism/Fadenbruchfihler/

Mecanisme du détecteur de cassure du fil/Mecanismo del sensorde cortes en el hilo

118-817-219

— 19—



K . # T B{%/Presser foot mechanism/Stoffdrickerfuf3/
Mécanisme de pied presseur/Mecanismo de la prensa tela

REF.NO. CODE Q'TY b oeotof NANME OF PARTS RM
1 14144900 | R S o PRESSER BAR
2 141450001 LI I g o S B = PRESSER BAR CLAMP
3 014770622 N7+ bARIeA57 K 2 SET SCREW, SOCKET (CP) M#6.35
4 141451001 ATyl SPRING (L)
5 100281001 R WASHER
(5] 141454009 |+ 1|4V zFagby iy ADJUST SCREW
8 062681012 1+~ 23437-80X10 SCREW, PAN M4.37-40X10
=
7-1 141455001 l##TO—-35% 32 PRESSER BAR ROLLER ASSY
7-1-1 156879001 o —3 7x17 ROLLER 7X17
7-1-2 048060342 Tl koA DE6 RETAINING RING, E6
7-1-3 100366002 |7hES b A 337237X5 SET SCREW 4 .37X5
7-1-4 025350332 Ies¥dhxH135 WASHER, PLAIN L 3.5
7-1-5 060670512 11754 22 K357-40%5 SCREW, BIND M3.57-40X5
. <-4>
7-2 145377001 14T 0-5%3 PRESSER BAR ROLLER ASSY
7-2-1 156880001 1|0-3 7x14 ROLLER 7X14
7-2-2 048060342 1| b2t TEB RETAINING RING, E6
7-2-3 100366002 1|FHES B RIFA37%5 SET SCREW 4.37X5
7-2-4 025350332 e Hxrsd13s WASHER, PLAINL 3.5
7-2-5 060670512 11454 » F357-40%5 SCREW, BIND M3.57-40X5

118-817-201
L. shYIL BFIRE{®R/Thread breakage detector mechanism/Fadenbruchfiihler/
Mécanisme du détecteur de cassure du fil/Mecanismo del sensor de cortes en el hilo

REF.NO. CODE Q'TY B2est o NAME OF PARTS RV
1 141614001 A bELhFy THREAD BREAKAGE PERCEIVING WIRE
3 141616001 A bxRLhF L= Uy THREAD BREAKAGE PERCEIVING WIRE BAR
4 141617001 T hYeF L= hs— COLLAR
5 060670612 1754 2 F357-40%6 SCREW, BIND M3.57-40X6
6 141619001 1WhuBFFHEI A4 CUTTER BAR FIXED PLATE
7 013760612 T b #3595 4 3 SET SCREW, (CP) M5.95
8 141620001 VRS A ZiI8S 2 BALANCE
9 101671002 1ot 3 2437 SCREW 4,37
10 146253000 || Fa=F (L=5) OILTUBE(L=5)
1" 025350332 1es3¥HxH135 WASHER, PLAIN L 3.5

118-817-219

— 20—




M1. i& ') B8{R/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacién

&
@/ i@
?ﬁ/

—_—
=S

118-817-202
)



M1. 1% E8{%R/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacion

REF.NO. CODE Q'TY oot o NAME OF PARTS RM
1 141401001 (I, e 0 o 7 BN B B FEED CAM SHAFT ASSY
1-1 025900232 e ¥WHRF L1270 WASHER, PLAIN M 12.70
1-2 021910302 1F+Y h3212.70 NUT, 3M12.70
2 062761212 3|F N 595-28%12 SCREW, PAN M5.95-28X12
3 141404000 Ty REA AR FEED CAM SHAFT BRACKET BUSH
5 142375000 A7 UhAaFea FEED CAM BUSH
6 141400009 1| ¥ 94+ WASHER
7 141408009 1|oxaxdEds595 SCREW 5.95 (LEFT)
8 141409001 B aFl—%FnUhaa CAM BRAKE WIRE (A)
9 141410001 1 abFl—%nUhiB CAM BRAKE WIRE (B)
10 141411001 ATl —%Ef202 SPRING,EXTENSION
11 141412001 AL FL—FnUnxhyra CAM BRAKE WIRE HOOK (A)
12 106147002 1|+ k704 NUT 7.94
13 141413001 NabLFL—%nUhzhie CAM BRAKE WIRE HOOK (B)
14 140947002 NP1 aFagEy sy ADJUST SCREW
15 021400102 2|F S Mg NUT, 1 M4
17 142372000 2lopuF (DU) BUSH
18 141417009 [ 1|47 UFIF DY LDy LENGTH FEED ADJUST LEVER SHAFT
19 151605002 1|~ %3595 SET SCREW, M5.95
21 062670612 [ |- ~2357-40%6 SCREW, PAN M3.57-40X6
23 141420001 W I =l e f w2 ROLLER SHAFT
24 107550002 [« 1|2/ ROLLER
25 141421009 |~ 1|42 U Lsi—a FEED LEVER (A)
27 062761012 [y 2|+ ~23595-28X10 SCREW, PAN M5.95-28X10
28 147945001 A2 W lri—pgdy FEED LEVER (B) JOINT
29 048050342 1| bt TES RETAINING RING, E5
32 141426001 a2 U sS—as s FEED LEVER (A) STUD
33 014770622 | 7H bAF 635783 SET SCREW, SOCKET (CP) M6.35
35 142374000 2lpuzF (DU) BUSH
36 018081422 3| 7RI b BX14 BOLT, SOCKET M8X 14
37 141429001 | d2 Tty FEED GUIDE SHAFT
38 141430009 L1 | e B e FEED ARM BRACKET
39 014770622 W7+ bAxPe35243 SET SCREW, SOCKET (CP) M6.35
40 141431001 A2 Fari-iig FEED ARM FULCRUM SHAFT
41 118215001 Ll B A B s e FEED BARSLIDE BLOCK
42 048040342 1| b2 JEa RETAINING RING, E4
45 014770622 |\ P+ hARTEISTHES SET SCREW, SOCKET (CP) M6.35
46 181969003 1eYbrhs—23 SET COLLAR ASSY
46-1 101706003 2| kAR E35 SET SCREW, M6.35
48 141439001 1142323635 STUD SCREW 6.35
50 062680612 2|7 <04 37-40%6 SCREW, PAN M4.37-40X6
51 141441001 TR UH TSI I SPRING SHAFT
52 151601002 1| bt 3437 SET SCREW, M4.37
53 141442001 I EAY I B s s A & SPRING
54 062660412 1142318904 SCREW, PAN M3.18-40X4
6b 118735002 2| WH % WASHER

—Yo/

118-817-202



M1. 1%£!) BfR/Feed mechanism/Transportvorrichtung/
Meécanisme de léntrainement/Mecanismo de la alimentacién

66 27 26-1 28
)

(
5| ool
sls |46-1—DYS J|—4s

{

61-1

118-817-202
= '



wae

M1 . 3% B{#/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacion

REF.NO. CODE QTY e I NAME OF PARTS RIVI
<-2,-3,-5>
4-1 143942101 NAoUhLy 2 FEED CAM ASSY
4-1-1 143943001 114 bdb A 53 LutiiaF TENSION RELEASE CAM SEGMENT (F)
4-1-2 062681012 2|~ 3437-00X10 SCREW, PAN M4.37-40X10
4-1-3 143944001 11 b2Ub st H toos o8 TENSION RELEASE CAM SEGMENT (B)
4-1-4 062681212 2|4~ 437-00X12 SCREW, PAN M4.37-40X12
4-1-5 141445001 A PRl S s I NN BAR TACK CAM SEGMENT
4-1-6 062681212 Al <2 437-40%12 SCREW, PAN M4.37-40X12
4-1-7 141446001 1|71 hhra STOP CAM SEGMENT (A)
4-1-8 062681012 2|+ X 437-40%10 SCREW, PAN M4.37-40X10
4-1-9 141448001 1\ hy2H b CUTTER CAM SEGMENT
4-1-10 062681012 2|+~ 437-40X10 SCREW, PAN M4.37-40X10
44-1 141434001 |7 U Fdg FEED ARM SHAFT
<-2,-3>
20-1 143740001 M gt R s R STITCH LENGTH CONTROL PLATE
26-1 141422001 127U Lrii—g4 2 FEED LEVER (B) ASSY
34-1 141427009 | V1|49V TF 4+ 9 K44 FEED GUIDE SHAFT BRACKET
43-1 141433009 "o UasF LENGTH FEED ARM
64-1 143743001 2(F AN AU BT A LENGTH FEED GUIDE PLATE
70-1 150562000 | [ FINGER GUARD (M)
=3 A
16-1 143739009 MFouFaoLyLir— LENGTH FEED ADJUST LEVER
22-1 141419001 1[AEWNZTAH LENGTH FEED INDICATOR
311 118262002 11F3ew+Y h595 NUT 5.95
49-1 141440001 1 |ZAYh I T F T A GUIDE PLATE -
55 144541001 MNATDARR KUY LENGTH CONTROL PLATE STOPPER
59 143738009 1| oagy)gF LOWER FEED ARM
60 062682012 2|~ 0437-60%20 SCREW, PAN M4.37-40X20
62 017681012 2| #Ib b 4.37%10 BOLT, M4.37X10
63 100645003 2|9 H % WASHER
65 106568003 4|3 A %7357 SCREW 3.57
67 100645003 2|1 ¥ Hx WASHER
<-2>
61-1 145248001 [t a W LENGTH FEED PLATE

118-817-202



M2 . %) B3f%/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacion

—_

4-2-9 4-2-10

‘ 4-2-11

\
!
I
|
I
|
l
1
|
l
|
|
|
|
)

e e ——— e e e —— e

20-2

— 25—

118-817-202




M2 . %) B3{&/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacion

o=

REF.NO. CODE Q'TY ElAq NAME OF PARTS RV
<-3>
61-2 144627001 | 1|HHitrd2 U1 % LENGTH FEED PLATE
<-4>
4-2 146336001 | ¢ 1|2 YH LY E FEED CAM ASSY
4-2-1 145348001 2|4 h b PUSH CAM
4-2-2 062681212 4|4 ~3437-40X12 SCREW, PAN M4.37-40X12
4-2-3 146338001 2|7 hias ZIGZAG CAM SEGMENT (B)
4-2-4 062681212 4|~ T3437-40%12 SCREW, PAN'M4.37-40X12
4-2-5 145350001 1170 #4LF ZIGZAG CAN SEGMENT (F)
4-2-6 062681012 4|4~ 3437-40%10 SCREW, PAN M4.37-40X10
4-2-7 145351001 21h kAN L BAR TACK CAM SEGMENT
4-2-8 062680812 4|+~ T3437-40X8 SCREW, PAN M4.37-40X8
4-2-9 145352001 |l s 7 P 8 STOP CAM SEGMENT
4-2-10 062680812 2 |+~ 2437-00X8 SCREW, PAN M4.37-40X8
4-2-11 145353001 MNhy -k CUTTER CAM SEGMENT
4-2-12 062681012 2| A 437-40%10 SCREW, PAN M4.37-40X10
4-2-13 146130001 1127 U7 iFB ZIGZAG CAM SEGMENT (FB)
20-2 145359001 AU AT % STITCH LENGTH CONTROL PLATE
26-2 145445001 TN\A2 U bL—p2 % FEED LEVER (B) ASSY i
26-3 047400842 12T U2 9 Awaxs PIN, SPRING ROLL AWA4X8
34-2 145354009 | « N|F 2 U TFHa58 FaA FEED GUIDE SHAFT BRACKET
43-2 145356009 |+ 1|+#iv4oUunF LENGTH FEED ARM
44-2 . 145355001 [ 1| o0aFve FEED ARM SHAFT
61-3 145357001 |+ 1|#+HYF o VU1 4 LENGTH FEED PLATE
164-2 145358001 2| FHHF VAT TRTA LENGTH FEED PLATE GUIDE
69 115120001 1NnUBRALAL-FYE Y PIN
70-2 150566000 |4 1 |-—mmmmemmmmreemeee FINGER GUARD (M)
<-5>
16-2 147229009 |+ 1|42 UFA oY LIN- LENGTH FEED ADJUST LEVER
22-2 025060332 e Hx416 WASHER, PLAIN L 6
26-4 147939001 1|1&% LN —8% & FEED LEVER (B) ASSY
31-2 106588003 117 k595 NUT 5.95
34-3 151583009 | 1|A T U T F1007 R4 FEED GUIDE SHAFT BRACKET
43-3 147228009 1\#FFHHF2U0F LENGTH FEED ARM
49-2 147232001 6 E= 2 g i e e S = GUIDE PLATE
70-3 150564000 | 1|- FINGER GUARD (LL)
118-817-202



M3 . 3% ') B§fR/Feed mechanism/Transportvorrichtung/
Mécanisme de léntrainement/Mecanismo de la alimentacion

118-817-202
—0F



M3 . 1% !) Bdf%R/Feed mechanism/Transportvorrichtung/
Meécanisme de [éntrainement/Mecanismo de la alimentacion

REF.NO. CODE Q'TY B NAME OF PARTS RV

g rH—H#H—=FH> <For finger guard >
<-2>

47-1 150764001 1R H 52553 UPPER CLAMPING FOOT ASSY (25MM)

47-1-1 144498001 1|R2UHETh UPPER CLAMPING FOOT RUBBER

47-1-2 144496001 pAETAVE IS St o PIN

47-1-3 107401001 VA P RVE Bl e a e RG-S SPRING,PLATE

4714 L 107404001 | 2|vxxvres | SCREW 198 . oissosoms st
<-3>

a47-2 150768001 1122 3RS YhE250 2 UPPER CLAMPING FOOT ASSY (25MM-3)

A47-2-1 144630001 N e/ = I G s B UPPER CLAMPING FOOT

47-2-2 144496001 20203y PIN

47-2-3 144707001 AEPE L EE S S S VAT L SPRING,PLATE

ar-2-4 . 107404001 | 2)2 XK TIIB ]! SCREW 1,08 e
<-4=>

47-3 150770001 EFAE R el C UPPER CLAMPING FOOT ASSY (25MM-4)

47-3-1 145362001 134U E(25-4) UPPER CLAMPING FOOT (25MM-4)

47-3-2 144496001 || RLYH IS T PIN

47-3-3 107401001 MNELVhIHYTAHNE SPRING,PLATE

47-3-4 145365001 IEPA S EE S At SPRING,PLATE

47-3-5 145366001 G = i THREAD PRESSER

47-3-6 111105007 2| A 7238 SCREW 2.38

47-3-7 107404001 143198 SCREWY 1.98

47-3-8 146034001 1|2 LY B I THTE PIN

47-3-9 145367001 | TEExY 371218 GIMP TRIMMING FIXED KNIFE

47-3-10 145731001 1e®dA PG 3 GIMP TRIMMING MOVABLE KNIFE ASSY

47-3-11 145369001 Hegxlg 259 GIMP TRIMMING CRANK

47-3-12 145370001 | | |4 3357 STUD SCREW 3.57

47-3-13 145373001 (== A PR GIMP DETACH LEVER

47:3:14 1145371001 | Asredvess STUDSCREW238 .
<-5>

47-4 150766001 1|22 Hh 35003 |UPPER CLAMPING FOOT ASSY (50MMV)

47-4-1 147230001 112295350 UPPER CLAMPING FOOT (50MMI)

47-4-2 144496001 2|\ Zpun BT s PIN

47-4-3 107401001 A AP e v e e S R SPRING,PLATE

47-4-4 107404001 2|24 231098 SCREW 1.98

— 284

118-817-202



# I {z:ER{%/Feed cam mechanism/Transporteurkurve/
Mécanisme de la came déntrainement/Mecanismo de la leva de alimentacion

118-817-217
_929—




"N. 7 A{ziEE%/Feed cam mechanism/Transporteurkurve/
Mécanisme de la came déntrainement/Mecanismo de la leva de alimentacion

REF.NO. CODE Q1Y B NAME OF PARTS RV
1 183704001 | L 1|9+ —LT 2 WORM ASSY
1-1 141367001 T4 —A WORM
1-2 014770622 2|7F b AZVEISTHRE SET SCREW, SOCKET (CP) M6.35
3 183705001 194 —L¥ys3 WORM GEAR ASSY
3-1 141368000 1| d —haxy WORM GEAR
3-2 014770622 2| 7F kA V63572 SET SCREW, SOCKET (CP) M6.35
5 141369101 [+ V|94 —4L¥VIo93 WORM GEAR SHAFT ASSY
6 141714001 NFZ¥Fydu03 CHANGE GEAR SHAFT ASSY
8 141389001 17U —FKAo 32 FREE WHEEL CAM ASSY
8-1 141392001 6|7 =Rt —h bt IR SPRING,COMPRESSION
8-2 141393001 3l=—Knan NEEDLE ROLLER
8-3 014760622 2|7+ kAt 3595 SET SCREW, SOCKET (CP) M5.95
9 141394001 1|4 * WASHER
" 141396001 1\ZeyFEy CLUTCH PIN
12 141397001 1|38 F 4080 SPRING,COMPRESSION
13 141398009 1z B HANDLE
14 141399001 1| Ewsy HANDLE SHAFT
15 150556001 114 kB35S NUT 6.35
16 141400009 1|\ HH 0 WASHER
17 142702001 1|42 % Y556 STUD SCREW 5.56
18 142272001 || S R R GEAR INDICATOR (R)
19 142273001 il e o S i e 1 GEAR INDICATOR (L)
20 . 147317001 1z KibiS—AHT/vx SPRING,PLATE
21| 062680512 |  1|r~aaszaoxs | SCREW,PANM4.37:40X5___ |
<-2,-3,-4>
10-1 $32997009 T Ravlbrv— HANDLE LEVER
<-5>
10-2 1 532998009 A L HANDLE LEVER5
<-2,-4>
7-1 141378000 1T 3%y3a CHANGE GEAR 34
7-2 141382000 MWFToIEva CHANGE GEAR 42
<-3>
7-1 141374000 1FTo U426 CHANGE GEAR 26
7-2 141386000 1|# x> 9%¥v50 CHANGE GEAR 50
<-5>
7-1 141377000 1[Fzeiix+432 CHANGE GEAR 32
7-2 141383000 1|FTri¥ras CHANGE GEAR 44

118-817-217
—Aaple




P. /1 v & — B{&/Cutter mechanism/Abschneidevorrichtung/
Mécanisme de la coupe/Mecanismo de la corta

54 52 53 5|1

|
J;.':l'e:::::ag| .
2 -
&. Seoul)

118-817-218
B



P # v & —Bff/Cutter mechanism/Abschneidevorrichtung/
Mécanisme de la coupe/Mecanismo de la corta

—39.

_REF.NO_ CODE Q'TY SV § NAME OF PARTS RIVI
1 181250001 1| e—hLxITH CUTTER CAM WITH SCREW
1-1 014770622 1|7+ r A2 P6357 K2 SET SCREW, SOCKET (CP) M6.35
2 141717001 1lhyahbty bhxd CUTTER CAM SET SCREW
4 141462001 1|84 K besi— CUTTER CONNECTING LEVER
5 141463001 1Ay Y Ry L= 3U7 LEVER SHAFT
6 149095001 AL WASHER
7 062761212 |-L 1|~ 3595-28X12 SCREW, PAN M5.95-28X12
8 141464101 1Hyat o000 ROLLER
9 141465001 1|hyayRga0I2 ROLLER SHAFT
10 106588003 114 595 NUT 5.95
11 141466001 1lhyadrknhsyax CUTTER CONNECTING SLIDE BLOCK
12 109893002 1|4 WASHER
13 017772012 110 +6.35%20 BOLT, M6.35X20
14 141467001 1Ay s L= CUTTER LEVER
15 §32999001 | « 1|pyadFfa s Lii- CUTTER STOP LEVER
16 062680812 2|+~ T7437-40X8 SCREW, PAN M4.37-40X8
17 141469001 Pla 2y STUD SCREW
18 110744002 11+ +635 NUT 6.35
19 143945001 E RSPV &t i - 87/ CUTTER LEVER SUPPORT PLATE ASSY
20 107453001 1|43 WASHER
2 017751412 11# L b 5.56X14 BOLT, M5.56X14
22 141471001 1y aLi—Ex8x SPRING,EXTENSION
23 141472002 1omq bx L= iSxndr SPRING HOOK
24 141473009 1\hyaFa CUTTER BASE LIFTER LEVER
25 142376000 1|layseraiva CUTTER LEVER BUSH
26 141417009 WA guFanwybii-3Y7 LENGTH FEED ADJUST LEVER SHAFT
27 014780622 1|7+ FAFPB357HE2 SET SCREW, SOCKET (CP) M6.35
28 143927001 HaFqa¥Hx WASHER
29 141481001 1lavasFartg s CUTTER BASE LIFTER STOPPER WITH RUBBER
30 152998001 1]+ hg52 NUT 9.52
31 141474001 1 2 S B R B N CUTTER DRIVING LINK STUD (A)
32 014770622 1|75 b A 3635042 SET SCREW, SOCKET (CP) M6.35
33 141475001 1MNhyatkoUey CUTTER BASE CONNECTING LINK
34 141476001 1|\ hygstRaU279708 CUTTER DRIVING LINK STUD (B)
35 150553003 1Y b595 NUT 5.95
36 141478001 1\hysergq174 10U CUTTER BASE GUIDE (U)
37 062680712 24 A T437-80%7 SCREW, PAN M4.37-40X7
38 141479001 1|\ hys S84 T+ 4D CUTTER BASE GUIDE (D)
39 062681412 2|+~ 0437-40X14 SCREW, PAN M4.37-40X14
40- 107200001 1hwaiez <2> CUTTER 1/2"<-2>
40- 107204001 1ihysmme <-3> CUTTER7/16" <-3>
40- 107205001 11h %258 <-4> CUTTER 5/8" <-4>
40: 147941001 1|4 %48 <-5> CUTTER 48" <-5>
a1 115503001 1|2 3837 SCREW 4.37
42 141484001 1Ay Ry I IFRT CUTTER CLUTCH BAR
43 141485001 1y ags3YFdv/imA SPRING,COMPRESSION (A)
44 047301842 1|z 7Y T Epw3 PIN, SPRING 3X18
45 141486001 1AV RIIYFRIT A CUTTER CLUTCH BAR GUIDE
46 062670812 2|42 303.57-40X8 SCREW, PAN M3.57-40X8"
47 141487001 ol s TR e B CUTTER CLUTCH
48 141488001 |y ss5vFtize SPRING,COMPRESSION (B)
49 048080342 11+ 4 JES RETAINING RING, E8
50 142724001 1|aygEFEL9 3 CUTTER BRACKET ASSY
50-1 141480001 1\ayabllyiraa CUTTER HOLDER
50-2 107407003 2| v #3437 SCREW 4.37
51 142779001 B T Erin e ds i CUTTERSLIDE BLOCK CLUTCH
52 112144001 2|5 %357 STUD SCREW 3.57
53 107126001 WFa vbri—=iixhir SPRING HOOK
54 120790001 1| &/85 SPRING,EXTENSION
118-817-218



Q. k& EEFAMF/GImp guide mechanism/Schnurfihrung/
Meécanisme de guide-fil/Mecanismo guia del hilo

-4

T C‘J ‘ ho ) 15
il:i 17 41 /“D\'“m\“ﬂkﬁf?
I
L o ‘%

118-817-220
—33 -



Q. k EEARF/Gimp guide mechanism/Schnurfithrung/
Mécanisme de guide-fil/Mecanismo guia del hilo

A1

—34 —

REF.NO. CODE Q'Y bt A NAME OF PARTS RV
<-4 >
1 145380001 N = S ivss o GIMP GUIDE PIPE
2 111443003 1| b FAFIIE7 SET SCREW 3.57
3 145381001 1\E®TF1HRT GIMP GUIDE BAR
4 100366002 2|FNES bR a37x05 SET SCREW 4.37X5
5 145382001 ol s ooy e 0 8 i i i GIMP GUIDE BAR SUPPORT
6 107407003 2|4 %5037 SCREW 4.37
7 145383101 HeEEPod+ 12 UATA2573 GIMP GUIDE CHANGING PLATE ASSY
7-1 147758001 1eETP 13 UATA% GIMP GUIDE CHANGING PLATE
7-2 141504001 1A FFU L —HHTHED THREAD TRIMMING LEVER SUPPORT STUD
7-3 110161004 T#¥ ~a7s NUT 4.76
8 107407003 2|3 AR T437 SCREW 4.37
9 145384001 ([ Bsie sl ot (i P s e GIVIP GUIDE CONNECTING ROD
10 145385001 1INVeEFrFaAELF GIMP GUIDE HINGE
11 145386001 1|E>F00O HINGE ROLLER
12 145387001 e FYHzx HINGE WASHER
13 062711212 1 F~0a76-32%12 SCREW, PAN M4.76-32X12
14 145692001 1NeEETF 41T RLIR SPRING,EXTENSION
15 145388001 (REAE oy SPRING HOOK
16 025680232 2|z ¥ HFF 437 WASHER, PLAIN M 4.37
17 146316001 A FFamtyriL ADJUST SCREW (L)
18 145392001 IexFed14214 GIMP GUIDE PUSHING PLATE
19 107407003 2|t a3y SCREW 4.37
20 146951001 TIe€F a1z SPRING,EXTENSION
21 107640001 RIAES T8> SPRING HOOK (D)
23 145394001 [ = i e i - G A P AT GIMP GUIDE PUSHING LEVER (A)
24 014770622 1|7+ kX 2Up359K3 SET SCREW, SOCKET (CP) M6.35
25 145395001 L = =z s - P P AT B PUSHING LEVER SHAFT
26 151018001 TexFT a1 Lsi—pg GIMP GUIDE PUSHING LEVER (B)
27 018401222 1|7+ F baxa2 BOLT, SOCKET M4X12
28 145397001 T1ex'T 2412 bri=p GIMP GUIDE ZIGZAG LEVER {A)
29 145398101 1e'T7>+1 7)) Lss—B GIMP GUIDE ZIGZAG LEVER (B)
30 018400832 1|7 F#E I haxs BOLT, SOCKET M4X8
31 145399001 e e SHAFT
32 145400009 MNEEPLF14%)hTLii= GIMP GUIDE TRANSFER LEVER
33 115493002 1|43 3595 STUD SCREW 5.95
34 145401001 1| EEFHa 7 biN—TF GIMP GUIDE ZIGZAG LEVER STOPPER
35 062680812 2| A 1437-40%8 SCREW, PAN M4.37-40X8
36 145402009 1NERTeFA14FHLET GIMP GUIDE POSITION BRACKET
37 145403001 T EEFE LR L GIMP GUIDE POSITIONER
38 060670612 2[454 > K357-40%6 SCREW, BIND M3.57-40X6
39 145404001 211 FFa ey 244 ADJUST SCREW SUPPORT
40 102850002 2| V357 SCREW 3.57
41 145405001 V- Fa g ADJUST SCREW
42 145406001 1 rs—r 4 LEVER SUPPORT
43 062670812 1|4 ~2J3.57-40%8 SCREW, PAN M3.57-40X8
118-817-220



R. 4 7 8- F#hE{R/Vertical shaft and lower shaft mechanism/
ArmwellenUndGreifermechanismus/Mécanisme de |'axe de bras et de I'axe du crochet

rotarif/Mecanismo del eje del cangrejo y eje de la transmision superior

ﬁfﬁ
— —il2

118-817-303

=8k



R. 4 7 #h-T#hR§{®R/Vertical shaft and lower shaft mechanism/
ArmwellenUndGreifermechanismus/Mécanisme de |'axe de bras et de I'axe du crochet
rotarif/Mecanismo del eje del cangrejoy eje de la transmisién superior

REF.NO. CODE Q'TYy b et NAME OF PARTS RV
1 181092001 (NS 1"E o AWE A BEVEL GEAR (U) ASSY
1-1 014770622 2| PFEAFYEITHRE SET SCREW, SOCKET (CP) M6.35
1-2 014770622 2|7F bAF V353 SET SCREW, SOCKET (CP) M#6.35
2 141297101 | « 1|74 VERTICAL SHAFT
3 141298000 1|#2F 39 ta0 VERTICAL SHAFT BUSH (U)
4 109208001 | 1|27 39 A 570D VERTICAL SHAFT BUSH (D)
5 013761410 2| b F Y5954 K 3 SET SCREW, (CP) M5.95
6 183827001 [ 1|y rho—-23 SET COLLAR ASSY
6-1 014770622 2|7F b AFTEITHED SET SCREW, SOCKET (CP) M6.35
7 181093101 IRy 2 BEVEL GEAR (D) ASSY
7-1 014770622 2|7 bA U635 2 SET SCREW, SOCKET (CP) Mb.35
7-2 014770622 2|7F b AF V635743 SET SCREW, SOCKET (CP) M6.35
8 141303000 1|89 2 &8Ib8 LOWER SHAFT BUSH (B)
9 146355001 1| &g 05 0F LOWER SHAFT BUSH (F)
10 141304001 1\ oad9ey bh3—F LOWER SHAFT SET COLLAR (F)
11 014770622 A\ T7F kA F Va5 F 2 SET SCREW, SOCKET (CP) M6.35
12 141305000 | o& s 45200 LOWER SHAFT BUSH (V1)
13 013771410 1| hat V35043 SET SCREW, (CP) M6.35
14 118759001 MNeYyths—0232 SET COLLAR ASSY
14-1 014770622 2|7F b F Ve HESR SET SCREW, SOCKET (CP) M6.35
15 141308101 1h=th ROTARY HOOK HOLDER
16 062680512 2| A T437-00%5 SCREW, PAN M4.37-40X5
18 143933001 | simsrgars LOWER SHAFT ASSY
1841 143793001 42—k b A 3P 6.35-80 SET SCREW 6.35
18-2 142744001 7Tk FELT
18-3 109173101 AL WT+I222Y OIL CAP SCREW
18-4 147985001 1Mzz0b FELT
20 146025001 R BOBBIN
21 148054001 1|FE Tl SPRING,PLATE
<-2,-4,-5>
19 $33031001 1|h=HfEL -9 38 ROTARY HOOK AND BOBBIN CASE ASSY (B)
19-1 533032001 1|h=2 38 ROTARY HOOK ASSY (B)
19-1-1 183880001 | 1|+HmhnwxHx INNER ROTARY HOOK PRESSER
19-1-2 183038001 IFhAavABT AT Y INNER ROTARY HOOK PRESSER SCREW
19-2 107097101 || FEr—203 BOBBIN CASE ASSY
19-2-1 180720001 1| HEr—2 530 /8% TENSION SPRING,PLATE
19-2-2 180721001 MFan sz tzy SCREW
19-2-3 183507001 1Famezxd ADJUST SCREW
<-3>
19 143986101 1hTHEE -7 IA ROTARY HOOK AND BOBBIN CASE ASSY (A)
19-1 | 141307001 T4 & ROTARY HOOK ASSY
19-1-1 183039001 NER P s INNER ROTARY HOOK PRESSER
19-1-2 183038001 I|FhH T AR Y INNER ROTARY HOOK PRESSER SCREW
19-2 107097101 1| HEL -2 473 BOBBIN CASE ASSY
19-2-1 180720001 THEESr=—2F3 9% TENSION SPRING,PLATE
19-2-2 180721001 NFIA GGt T SCREW
19-2-3 183507001 1\Fan g ADJUST SCREW

—'36 —

118-817-303




S . #RmiE/ERIMR/Lubrication/Schmierung/Lubrification/Lubricacion

133-5 133-8
133-1

94

118-817-350
37 —




S #SHiEERI{R/Lubrication/Schmierung/Lubrification/Lubricacion

—38L

REF.NO. CODE Q'TY b Dt NAME OF PARTS RM
1 141636000 1 vl b BELT, V
2 141637000 1 anReTT—1) OIL PUMP PULLEY
3 100251001 2| b A &= V635 SET SCREW, M6.35
4 143982001 1|8 FF =N PUMP PULLEY SHAFT
5 142766001 TNReT TG0 A0 PUMP PULLEY SHAFT BUSH
6 014760622 1|7+ b 2535095 SET SCREW, SOCKET (CP) M5.95
15 107153001 1A+ WASHER
17 143915001 1[N FyFDo 2 BEVEL GEAR (D) ASSY
17-1 143916001 TIRARNFPpY 2 PUMP SHAFT GEAR ASSY
17-1-1 014770622 2| 7F b AFVEITHE SET SCREW, SOCKET (CP) M6.35
17-2 180515001 1R Xvps 2 BEVEL GEAR (D) ASSY
17-2-1 014770622 2|7+ b ARIEISH AR SET SCREW, SOCKET (CP) M6.35
18 143983001 | 1 |[HF =T b2 IF PUMP BUSH (F)
20 142359001 24 naF OIL FEEDING PIPE
21 141647000 2|eziFa—7 (L=190) OIL TUBE (L = 190)
22 142750001 1T+ %k NUT
23 112744001 1|7 3 TSI WICK SUPPORT
24 062670512 2|~ 0357-40X%5 SCREW, PAN M3.57-40X5
25 142748001 NeEzwFa—-F0%F OILTUBEJOINT
26 142351101 | M |EzwFa—diw X OIL TUBE ASSY
28 141651001 | % 1A A IS TUEFT 7 OIL FEEDING PIPE SCREW
29 141652001 1HFrnFageysaa OIL ADJUST BRACKET .
30 | 104564001 ToU -4 O RING
31 141653001 |4 1|#ALFAT I T2 CAP PLATE
32 062670812 3|+~ 233.57-40%8 SCREW, PAN M3.57-40X8
33 141654001 | ~ 1|FAnFIoedzx1h/N— COVER
34 062670612 2|+~ T3357-00%6 SCREW, PAN M3.57-40X6
35 141655000 1| st S ROTARY HOOK OIL PIPE
36 141656001 W4 s THHT OIL PIPE HOLDER
37 062670612 2| # A~ T357-40%6 SCREW, PAN M3.57-40X6
38 142352101 1|lEznFa-F43 OIL TUBE ASSY
40 109183001 L R e RING HOLDER
a1 013670712 2| bR P3570 K3 SET SCREW, (CP) M3.57
42 142407001 1# A3 gy gt OIL ADJUST RING
43 109862001 TFagey g b 418% SPRING,PLATE
44 062670512 2[4 A 357-40%5 SCREW, PAN M3.57-40X5
45 104833009 1WA 28 OIL CAP
47 142353101 |+ 1|eznFa—F43 OIL TUBE ASSY
49 142359001 &1 F Ol FEEDING PIPE
50 141661001 |+ 1|k A= 73 WICK BASE ASSY
50-1 110104000 2| 4G St OIL CAP
50-2 141663001 [ 1| 1wt 7a OIL TUBE (A)
50-3 141664001 Y 1| 1H/51 78 OIL TUBE (B)
50-4 141665001 IEE@ITAE G ie QILTUBE (C)
50-5 116968001 [ 1|a A w2¥q 7 OIL TUBE
50-6 141666001 |1 1|7 b1 TE OIL TUBE (E)
50-7 141667001 |\ 1|4 1 v/51 7F OIL TUBE (F)
50-8 141668001 11 ms 7a OIL TUBE (G)
50-9 141669000 [+ 1|7 2kEE WICK
50-10 150396001 1 A 284 TH OILTUBE (H)
51 062670812 2| F~32.57-00%8 SCREW, PAN M3.57-40X8
52 142359001 VA A F OlL FEEDING PIPE
53 141670000 1eznFa—7 (L=230) OIL TUBE (L =230)
54 141671001 MHEZ s T4 VINYLTUBE HOLDER
55 062670812 2|+~ 23.57-00%8 SCREW, PAN M3.57-40X8
56 141672000 | 1|F=Z—nFa—F 2Tk FELT
57 142359001 2|31 F OIL FEEDING PIPE
58 142413001 |4 V1| b2 Y R—=2240 % WICK BASE ASSY (2)
58-1 141674001 | 1| kDX —-2T & WICK BASE CAP

118-817-350




5 iR R R/ Lubrication/Schmierung/Lubrification/Lubricacion

147 146 82 83

118-817-350
— 39—




S R RS{%/Lubrication/Schmierung/Lubrification/Lubricacion

B

REF.NO. CODE Q'ry ELAA NAME OF PARTS RV
59 062670812 2|7~ 03.57-40%8 SCREW, PAN M3.57-40X8
60 047161042 N S A R B = T PIN, SPRING ROLL AW 1.6
61 112359001 2l s FTUXF Y OIL FEEDING PIPE JOINT SCREW
62 142354101 2lEzFa—-d49 % OIL TUBE ASSY
64 142355101 1ezwFa—-F93 OIL TUBE ASSY
66 141679001 21412441 T8 VINYLTURE (B)

68 141680001 W12 F8 OIL FEEDING PIPE (B)
69 141681000 Tikar iR WICK
70 141682001 VARG AEA b H I WICK HOLDER
71 062660412 1|4~ 3318-40%4 SCREW, PAN M3.18-40X4
72 141683000 1leznFa-7 (L=420) QILTUBE (L= 420)
73 116975001 MNA A wFL— Fhib 4 OIL TUBE SUPPORT
74 062670512 1|4~ 2357-40%5 SCREW, PAN M3.57-40X5
75 141685001 A 1|t HTh A WICK HOLDER (A)
76 062680612 1|4~ 24.37-00%6 SCREW, PAN M4.37-40X6
77 141686001 |+ 1|k a¥ThIB WICK HOLDER (B)
78 062680612 [+ 1|+ 3437-90X6 SCREW, PAN M4.37-40X6
79 141687000 |1 2|7 k=X WICK
80 141688001 1rvedThxC WICH HOLDER (C)
81 501297001 2|3 A3 U357%3.5 SCREW 3.57X3.5
82 141689101 12T HFD WICK HOLDER (D)
83 107419002 112 % %837 SCREW 4.37
86 141692001 1lezFa—J44IC TUBE SUPPORT (C)
88 062670512 11#~3357-40%5 SCREW, PAN M3.57-40X5
89 062680712 3+~ T437-40X7 SCREW, PAN M4.37-40X7
90 151074009 N BBV B= b o (5 OIL GAUGE COVER
91 100257010 4l st 3357 SCREW 3.57
92 141696001 M"A 1 nsyr—-Jv K OlL GAUGE WINDOW
93 081014670 Tlol > dpwia ORING,PW11
94 110641002 1|# 3952 STUD SCREW 9.52
95 109203001 1oy o O RING
96 104449009 I AT OIL CAP
99 104821009 2|45 OIL CAP
102 104450109 2| X5t OlL CAP
104 116725009 12758 OIL CAP
105 141697000 1oy 4% O RING
107 142268001 Ta—KRatxL CORD HOLDER (L)
108 062670512 |  1{F~1357-40X5 SCREW, PAN M3.57-40X5
110 142298000 |/ 1|7 kT (L=70) WICK (L=70)
111 062670512 1|4 2357-40X5 SCREW, PAN M3.57-40X5
gl ¢ 142408001 14 rFagy s OILADJUSTSTUD
113 183706001 |3 1|#F1FIanEYyEr T3 OIL ADJUST GEAR ASSY
113-1 142582001 1 ArHFITUEY OIL ADJUST GEAR
113-2 151602002 2| b A x3a37 SET SCREW, M4.37
115 117598001 [ 1|7zt FELT
116 116795000 e 2 i 8 CLIP
17 114294001 TloV ¥ O RING
118 142742000 |/ 1|e=nFa—-7F (L=190) OIL TUBE (L= 190)
119 120774001 |« 2|EznFa—-7 (L=20) OILTUBE (L=20)
120 143713101 |-« 1|1 Ax T T OIL CAP
121 143714001 | 1|\#F=nq14 7732 OIL GAUGE WINDOW PIPE ASSY
121-1 143715001 15— i1 7 PIPE FOR OIL GAUGE WINDOW
121-2 143716001 |/ 1 |Fr—n1 T2y GAUGE PIPE SCREW
122 112743001 12 2 exH4T WICK SUPPORT
124 116975001 1MNAT1Fa2—FRa OIL TUBE STOPPER
125 060670616 1|15+ 2 F357-40X%6 SCREW, BIND M3.57-40X6
126 108520009 Tt e OIL CAP
127 146209101 MN2As—23 OIL FILTER ASSY
128 147226001 B A R A OIL PLATE
118-817-350



S . fR BB RIfR/Lubrication/Schmierung/Lubrification/Lubricacién

e a 131 130

133-6 133-8
5 133-7

L5, '\IDI i Q o
91 9092 9‘3 1‘23 95\_'|\ .

—

118-817-350
—H '



S . ¥&:miRERAR/Lubrication/Schmierung/Lubrification/Lubricacion

42 _

REF.NO. CODE Q'TY kit of NAME OF PARTS RV
129 147223001 T Feiop fn) 7 3 PUMP BELT TENSION LEVER ASSY
129-1 048060342 1|k % 2E6 RETAINING RING, E6
130 062761212 1|7~ 2595-28X12 SCREW, PAN M5.95-28X12
131 025060232 TeEs¥HzF196 WASHER, PLAIN M 6
133 148761001 T1|HFT22 PUMP ASSY
133-1 141642000 TNAANELT T8 —0—4% OILPUMP QUTER ROTOR
133-2 141643000 MNAANFELTA rF—0O—F OIL PUMP INNER ROTOR
133-3 148469001 |HBeT Py PUMP SHAFT
133-4 148470001 1T 24 PUMP CAP PLATE
133-5 145465001 1|3 X 23570 SCREW 3.57 (L)

133-6 148471001 1T idv— PLUNGER

133-7 144876001 175804 —itx PLUNGER SPRING

133-8 112467002 155 & 635 SCREW 6.35

134 5078760071 4l 1|Fa—=F=x kYst= TUBE CLIP

141 062711412 3|+~ 3476-32X14 SCREW, PAN M4.76-32X14

143 148472001 | % 1|F21—J75 = OIL TUBE ASSY

144 142750002 WY ¥F+Y b NUT

145 142748002 NEZWFI-—FYXF OIL TUBE JOINT

146 148745000 [ RS FELT

147 148746001 17zt FELT SUPPORT

148 062680612 1+ 04.37-80%6 SCREW, PAN M4 .37-40X6

149 141697000 1ol =4 O RING

150 183120000 |, 1|7 3kE+® WICK

151 158437009 | 2|44 5t OIL CAP

152 140647001 12 -F4HT CORD HOLDER
118-817-350



T. %@ > F8f%/Threading mechanism/Fadenfiihrungsvorrichtung/
Mécanisme de lénfilage/Mecanismo del enhebrado

118-817-401



T. $%i& 2 Bf%/Threading mechanism/Fadenfihrungsvorrichtung/
Mécanisme de lénfilage/Mecanismo del enhebrado

REF.NO. CODE Q'TY B NAME OF PARTS ., RV
2 150553003 1|+ k595 NUT 5.95
3 107602001 1 bFad Ky TENSION STUD
4 145446001 204 bFATLHS TENSION DISC
5 159805001 1 bFEagsdadt TENSION DISC PRESSER
7 100136001 11 bFans+y b TENSION NUT
8 107612001 114 bFaA o1 R AES PIN
9 145673001 1|74 F2I A% UPPER THREAD RELEASE PLATE
10 141592001 119949 s kUKD UPPER THREAD GUIDE SHAFT
11 062680812 2|#+~3437-40X8 SCREW, PAN M4.37-40X8
12 025680232 2les¥HxF1437 WASHER, PLAIN M 4.37
13 141593001 11974k b33 UPPER THREAD GUIDE
14 100644005 | 1| A %7437 SCREW 4.37
15 025680232 1\es¥HxFa2m437 WASHER, PLAIN M 4.37
16 145961001 1% bz = |k hdr THREAD RETAINER
17 151602002 1| b2t 33a37 SET SCREW, M4.37
18 144741001 1 bFan K81 THREAD TENSION BRACKET
19 103950003 1| b2 %Ts595 SET SCREW, M5.95
21 100399001 11 b bR SPRING
22 145446001 2l bFI S TENSION DISC
28 100402004 1| b #3357 SET SCREW, M3.57
29 142733001 1 BF2F A TENSION THREAD GUIDE
30 013711010 1| bARTa767 4% SET SCREW, (CP) M4.76
31 142735001 2|7—4L41 by ARN THREAD GUIDE (UPPER)
32 112751003 2|23y SCREW 3.57
33 141594001 1| 7P—LAbh3F ARM THREAD GUIDE
35 060670512 11454 > K357-40X5 SCREW, BIND M3.57-40X5
41 062681012 2|~ 30437-40X10 SCREW, PAN M4.37-40X10
42 142258001 1A I A LIS~ FI G PLATE SPRING
43 062670512 1|+ ~20357-40X5 SCREW, PAN M3.57-40X5

118-817-401




T. %8 > Bff/Threading mechanism/Fadenfuhrungsvorrichtung/
Meécanisme de [énfilage/Mecanismo del enhebrado

118-817-401
— 45



T. %@ > Bf%/Threading mechanism/Fadenfihrungsvorrichtung/
Mécanisme de Iénfilage/Mecanismo del enhebrado

— g

REF.NO. CODE Q'TY S ¢ NAME OF PARTS RM
<-2,-3,-5>
1 141590001 O N P ) THREADING BAR (U)
6-1 115188001 12034 b F I /iFx TENSION SPRING
20 100398001 14 hFAT UKD TENSION STUD
23 100400000 1|1 PR E PIN
24 159805001 1A bFADIHSFHT TENSION DISC PRESSER
25 107606001 14 FFI iz TENSION SPRING
26-1 511182009 Vo B0 2 P2 THREAD TENSION NUT ASSY
26-1-1 S11183009 [y 1|(Fa39tvy~=3 CONTROL DIAL
26-1-2 S11184009 [ L 1|4 bFI L AT % TENSION ADJUST SCALE PLATE
27 502624001 [ 1 |FAo oz HHE WASHER
34-2 $33002001 NF7—LbA bToF1o% ARM THREAD GUIDE LOWER
36 141596009 [+ 1[927 1 F2Ib s Lsv— UPPER THREAD RELEASE LEVER
37 141597001 174 b2 XK UPPER THREAD RELEASE SHAFT
38 014760622 1|77+ b XARI595 SET SCREW, SOCKET (CP) M5.95
39 141598001 [ |43 476 STUD SCREW 4.76
40 141599009 [+ 1|%F 9 F2Ib A L/i— 4o UPPER THREAD RELEASE LEVER BRACKET
< 4>
6-2- 117215001 14 hF39 28z TENSION SPRING
26-2 100136001 Ve bFAM S b TENSION NUT
34-1 148831001 1 ¥FFrwasy s SUB TENSION ASSY
34-1-1 105161004 1[##H % WASHER
34-1-2 062670612 1|+~ 2357-50%6 SCREW, PAN M3.57-40X6
34-1-3 148058001 1 | irsrg B2 SPRING
34-1-4 062670412 1|+ ~20357-40x4a SCREW, PAN M3.57-40X4
34-1-5 400806003 1| H 2 WASHER
34-1-6 025350132 V[EZH % 53 WASHER, PLAIN S 3.5
51 145437001 1|14 FFIAIYERY TENSION STUD
52 115958001 [\ 1|uLs rF 3oz TENSION SPRING (UL)
53 110813001 (R AU N o g NEEDLE THREAD GUIDE
54 145438009 [+ 1|le®Fan s 41 GIMP TENSION BRACKET
55 145439001 |4 1|E®20 AL PIN
56 151601002 1 bt xa37 SET SCREW, M4.37
57 145440001 1o b3 g TENSION STUD
58 105423001 |+ 1|E> PIN
59 145446001 2|4 bFAYLHS TENSION DISC
60 159805001 1| bEa 9t o4 4T TENSION DISC PRESSER
61 115958001 TuLs FFIY sz TENSION SPRING (UL)
62 100136001 114 bFI2+Y b TENSION NUT
63 145723001 7L Frvary s PRE-TENSION ASSY
63-1 145724001 |Y% 1773251 PRE-TENSION BODY
63-2 145725001 1MZL7ervavyy PRE-TENSION SHAFT
63-3 144504001 211 b TS THREAD GUIDE DISC
63-4 144505000 (S A SPRING
63-5 102716003 1Z2ayes Rt SET SCREW
63-6 060660516 11754 > K318-40X5 SCREW, BIND M3.18-40X5
64 145991001 1eEharsq GIMP STOPPER
65 511091001 THex/z SPRING, EXTENSION
66 122771002 2| A F V238 SCREW 2.38
67 062660412 1|+~ 2318-40%4 SCREW, PAN M3.18-40X4
118-817-401




U . %%RB8(%/Bobbin winder/Spuler/Mécanisme du bobineur/
Mecanismo del devanador de la canilla

- —

1|4 15 §/ |

i 13
™ 12
— i

Tl 10

— 47 —

118-817-402




U . %%B9{%/Bobbin winder/Spuler/Mécanisme du bobineur/

Mecanismo del devanador de la canilla

=M=

REF.NO. CODE Q'TY b s NAME OF PARTS RIVI
1 141600001 14 bhFxF39 T4 BOBBIN WINDER THREAD GUIDE
2 107407003 1] 59437 SCREW 4.37
3 107678101 A b=d a4 bFIATRY TENSION STUD
4 107680001 2|4 b7xA bFEID YT TENSION DISC
5 107681001 RS S o= R BT S TENSION SPRING
6 107682001 1 bwxFag s+ h BOBBIN WINDER TENSION NUT
7 141601009 IBER BOBBIN WINDER ASSY
7-1 141602009 B S R BOBBIN WINDER WHEEL BRACKET
7-2 141603009 HEE S SV e ds b BOBBIN WINDER WHEEL ARM
7-3 141604001 1142339635 STUD SCREW 6.35
7-4 142259001 1A k=% 5=y Fitx SPRING
7-5 141605001 1 kx4 BOBBIN WINDER LINK STUD
7-6 013679412 1| rtF 3570832 SET SCREW, (CP) M3.57
7-7 141606001 A rTxU oA BOBBIN WINDER LINK (A)
7-8 141607001 1A k75298 BOBBIN WINDER LINK (B)
7-9 100661001 1|htE PIN
7-10 100659001 145318 STUD SCREW 3.18
7-11 141608001 1| RELFHE BOBBIN PRESSER
7-12 507142002 1oz SCREW
7-13 141609009 N T BOBBIN WINDER WHEEL
7-14 141610001 (R e BOBBIN WINDER SHAFT
7-15 141611001 1| Fe—-%d4%7 3 BOBBIN WINDER BRAKE RUBBER ASSY
7-16 151601002 1| b #3437 SET SCREW, M4.37
7-17 062680712 2|+~ 4378047 SCREW, PAN M4.37-40X7
7-18 142711001 2027 A5—="2% % WASHER
8 062761212 2|~ 3595-28%12 SCREW, PAN M5.95-28X12
9 118764002 1|F%a37 STUD SCREW 4.37
10 146198001 1 brunzar THREAD CLAMP KNIFE
" 146199001 WA ryhIHs THREAD CLAMP DISC
12 144505000 1A Tt AI0E SPRING
13 146200001 1| k2t 2csa RETAINING RING, C54
14 141620001 1| g 8IS R BALANCE
15 101671002 1|2 #xa3y SCREW 4.37

118-817-402



%47 B8{%/Upper thread trimmer mechanism/Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur/Mecanismo de |la recortadara de orillos superior

l—es 113
=

118-817-409
— 49 —




V1. £ B3%/Upper thread trimmer mechanism/Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur/Mecanismo de la recortadara de orillos superior

— B0 —

REF.NO. CODE QY L g NAME OF PARTS RIVI
1 141489001 124 bxLhL THREAD TRIMMER CONNECTING ROD (L)
2 141490001 o224 bFsYLahs THREAD TRIMMER CONNECTING ROD (5)
3 141491001 [ B N U RPRES RS s THREAD TRIMMER CONNECTING ROD JOINT
4 100022005 | « 2|+ k595 NUT 5.95
5 141492001 1|avy¥rss JOINT ASSY
6 141494001 1|awYFrdLzyd STUD SCREW
7 100022005 1|7 +595 NUT 5.95
8 147565001 121 rs0Lni—yyx UPPER THREAD TRIMMER LEVER SUPPORT
10 100281001 AR EES WASHER
il 048060342 1| b2 TJEB RETAINING RING, E6
12 141463001 1|24 Rglyi—37y STUD
13 149095001 11459+ WASHER
14 062761212 1|+~ 2595-28%12 SCREW, PAN M5.95-28X12
38 062681012 2| #~2437-40X10 SCREW, PAN M4.37-40X10
40 107639001 (PR gl SPRING HOOK (U)
T2 100022005 2+ k595 NUT 5.95
113 141492001 2lavuFry s JOINT ASSY
114 141494001 PA SV S B ) STUD SCREW
____________________ o e . e R e R
9 141496001 1924 r£VESY UPPER THREAD TRIMMER HINGE
15 141497001 192794 bxUL/I—L UPPER THREAD TRIMMER LEVER (L)
16 145998001 [/ T[1 X VULI—H R 1 2 LEVER DRIVING POSITIONER
17 141499001 1423876 STUD SCREW 4.76
18. 141500001 TIHEDL xS SPRING, TORTION
19 062670412 1|7~ 23357-40X4 SCREW, PAN M3.57-40X4
20 141501001 24 b+ UESTES PIN
21 141502001 1224 b1 Lsi=g UPPER THREAD TRIMMER LEVER (S)
22 107407003 2|4 33837 SCREW 4.37
23 141504001 T4 FHU LS THEY THREAD TRIMMING LEVER SUPPORT STUD
24 110161004 1|+ bazs NUT 4.76
25 141505001 1 bEYULAN—HEY/INF SPRING, EXTENSION
26 141506001 I EAS SRy SPRING HOOK
27 062680712 1| F~2437-40%7 SCREW, PAN M4.37-40X7
28 $33003001 [r 1| ko214 22 b |STOPPER PLATE
29 018400832 2|7 KU b axs BOLT, SOCKET M4X8
30 141508001 124 hEUNTLhER UPPER THREAD TRIMMER DETACH PLATE
31 107407003 1|2 st & a37 SCREW 4.37
32 141509101 B PAS S A3 UPPER THREAD TRIMMER ASSY
32-1 141510101 1|"hH3p UPPER THREAD TRIMMER (D)
32-2 141511001 TnH U by Er PIN
32-3 141512101 1]m42m UPPER THREAD TRIMMER (M)
32-4 141513001 s mix UPPER THREAD TRIMMER (UPPER)
32-5 141514001 B AN A S STUD SCREW
33 062710812 114 ~04a786-32%8 SCREW, PAN M4.76-32X8
34 025710232 llez#HxF29476 WASHER, PLAIN M 4.76
36 062680712 2|4 00837-40%7 SCREW, PAN M4.37-40X7
37 141516001 1229 bFUnSgI=4hi UPPER THREAD TRIMMER CAM
39 141472002 ToaAa b L—mrnsy SPRING HOOK
41 141517101 A T A R s A SPRING, EXTENSION
"""""""""""""" (R =12 ] 11 T, = i i e
35-1 145999001 [l VAR Sl 7 o e THREAD TRIMMER GUIDE ASSY
35-1-1 141515001 | EAS S A ¢ THREAD TRIMMER GUIDE
35-1-2 146000001 1|44 THREAD TRIMIMING SUPPORT
35-1-3 146001001 | © 14> %3318 STUD SCREW 3.18
35-1-4 146002001 | || A %318 STUD SCREW 3.18
35-1-5 021660102 b e B [ e NUT, 1 M3.18
35-1-6 118352001 1Ex/i% SPRING, EXTENSION

<-5>
35-2 147558001 | f 1| I P g4 THREAD TRIMIMER GUIDE
118-817-409



v2 . %)) B /Upper thread trimmer mechanism/Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur/Mecanismo de la recortadara de orillos superior

118-817-409
— B i—



V2 . E4b)1) BfR/Upper thread trimmer mechanism/Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur/Mecanismo de la recortadara de orillos superior

—Bal

REF.NO. CODE QTY Eato NAME OF PARTS RM
<-4>
61 145407001 1eEFUAHTT S GIMP TRIMMING CONNECTOR ASSY
62 118244001 |+ 2|4 % Y595 STUD SCREW 5.95
63 116755001 |1 1|42 xva37 STUD SCREW 4.37
64 145411001 |-/ 1|/$xh7 SPRING HOOK
65 062680512 1]+~ 0437405 SCREW, PAN M4.37-40X5
66 145412001 | |EEFUHE KR SPRING, EXTENSION
67 145413001 HeEEFUEY bz SPRING, PLATE
68 060660512 21451 2 F318-40%5 SCREW, BIND M3.18-40X5
69 145415001 [+ 1T|EExULY b2 GIMP KNIFE SET PLATE
70 145416001 TeEFU LY 18Py GIMP KNIFE SET PLATE STUD
71 100197002 |1 1|¥#H * WASHER
72 048060342 1| kA TEB RETAINING RING, E6
73 151601002 1| k#4337 SET SCREW, M4.37
74 145417001 | L 1|EEFUT7—4 GIMP TRIMMING ARM
75 143788001 N IPTACr A i STUD
76 014770622 7+ bA%Ue357H 32 SET SCREW, SOCKET (CP) M6.35
77 145418009 | 4 1|EE&UEH 49 GIMP TRIMMER PULLING BRACKET
78 018401622 | * 2|7+ #NL baxie BOLT, SOCKET M4X16
79 145419001 TeExV U2 GIMP TRIMMING LINK
80 143788001 1= bYsss g STUD
81 151601002 1| bot 737437 SET SCREW, M4 .37
82 145420001 1oa1 b3 U RILLH L LOWER THREAD TRIMMER DRIVING ROD
83 145421001 | 1|eExUExa g GIMP PULLING PLATE
84 107407003 2| A 2837 SCREW 4.37
85 145732001 1eEEX VDTS GIMP TRIMMING BRACKET ASSY
86 145426009 i i w2y i P A CLAMPING FOOT LIFTER LEVER
87 145427001 1|# k794 BOLT, M7.94
88 145428001 Toaa FEY L= by LOWER THREAD TRIMMER LEVER STOPPER
89 062680612 2| T34.37-40X6 SCREW, PAN M4 .37-40X6
90 145429001 HNAHZTFra by UPPER CLAMPING FOOT LIFTER LEVER STOPPER
91 116755001 1|4 33a37 STUD SCREW 4.37
92 145430001 |1 1|2 FY/AERDIE SPRING
93 062680612 1|+~ 234.37-40X6 SCREW, PAN M4.37-40X6
94 145431001 [V 1|2 84 BF U LN—six SPRING, EXTENSION
95 017681012 1| ba37x10 BOLT, M4.37X10
96 145433001 TImnH 2z o THREAD TRIMMER DETACH LEVER
97 145434001 TN L= a2 THREAD TRIMMING DETACH LEVER BUSH
98 145435001 TN AD - DETACH LEVER HOLDER
99 018400832 1|7 F b haxs BOLT, SOCKET M4X8
100 145414001 1e'xUnZvhx GIMP TRIMMING DETACH LEVER
101 100644005 |V 2|4 3437 SCREW 4 .37
102 145436001 |/ 1|nZohFza by STOPPER
103 060670812 2{/%4 > K357-40%8 SCREW, BIND M3.57-40X8
104 113897001 Neyoaszosul -tz SPRING, EXTENSION
106 107657001 115384 SPRING HOOK
108 100645003 2\%Hh > WASHER
109 113897001 TNeyvazs -tz SPRING, EXTENSION
110 145983001 TeExUt—T72 GIMP TRIMMING SAFETY PLATE
111 025080132 2|E3¥ #5378 WASHER, PLAINS 8
118-817-409



- RUN BR/Lower thread trimmer mechanism/Unterer Fadenabschneider/
Mécanisme de la coupe-fil inférieur/Mecanismo de la recortadara de orillos inferior

-3 SEIZ—I 56-2-2  56-2-3 |

118-817-410
T




W. TR B8{%/Lower thread trimmer mechanism/Unterer Fadenabschneider/
Mécanisme de la coupe-fil inférieur/Mecanismo de la recortadara de orillos inferior

— B4~ !

REF.NO. CODE Q'TY S NAME OF PARTS RV
2 142372000 Hipud sz (DU) BUSH
5 107744001 HaE ROLLER
4 048030342 Lk A E3 RETAINING RING, E3
5 141519001 {8 o R N e 7 ) ROLLER SHAFT
8 141520001 Tlos g bx U LiN—97 LOWER THREAD TRIMMER LEVER SHAFT
9 149095001 R R = WASHER
10 062761012 1|~ 595:28%70 SCREW, PAN M5.95-28X 10
12 141472002 2o k& U L= ahag SPRING HOOK
13 141522001 Tt b U LaS—2 b9y LOWER THREAD TRIMMER LEVER STOPPER
14 143788001 Plers—2 hyavsy STUD
15 014760622 1|7+ ka2 U595 SET SCREW, SOCKET (CP) M5.95
16 115493002 1142 33595 STUD SCREW 5.95
17 141523001 Hosa b2y Knh Ly s LOWER THREAD TRIMMER DRIVING CAM ASSY
18 141526001 g kYt g hn sy LOWER THREAD TRIMMER DRIVING CAM STUD
19 025050232 |Y 1lesHHrFay—5 WASHER, PLAIN M 5
20 106629002 o4z U437 SCREW 4.37
22 141528001 2|4 5 635 STUD SCREW 6.35
23 150556001 | « 2|7 ¥ k635 NUT 6.35
24 141529000 |~ 1o &1 b2 U S oA LOWER THREAD TRIMMER SHAFT ARM (A)
25 062681212 1+~ 3037:90%12 SCREW, PAN M4.37-40X12
26 141530001 Tosq by LOWER THREAD TRIMMER SHAFT
27 104847001 S N B Ry B R FEED SHAFT CENTER (L)
28 104848001 T a a6 r4p FEED SHAFT CENTER (R)
29 ° 014760622 2|k AT 595 SET SCREW, SOCKET (CP) M5.95
30 141531001 TR 1 bk U2 gus= SPRING
31 141532001 (R ECAVES R SET COLLAR
32 014770622 27 AR I3 RI SET SCREW, SOCKET (CP) WM16.35
33 141533001 RS EE i LOWER THREAD TRIMMER SHAFT ARM (B)
34 062751612 1|72 2556-32X16 SCREW, PAN M5.56-32X16
35 141534001 1Hogm1bx sy LOWER THREAD TRIMMER LINK
36 141535001 2180 7376 STUD SCREW 4.76
43 142416001 oA bt Lif—4 3 LOWER THREAD RELEASE LEVER ASSY
44 141541001 Tl 1 b2 UM Ry WMIOVABLE KNIFE
45 141542001 2| =538 SCREW, FLAT M3.18
46 141543001 T @A bk UOr 1 FIXED KNIFE
47 141544001 s R 38 SCREW 3.18
48 141545001 Hoaa v 2551044 LOWER THREAD TRIMMER SHAFT PLATE
49 062670612 2| 357-80%6 SCREW, PAN M3.57-40X6
50 062761212 1|+ ~N3595-28X12 SCREWV, PAN MS5.95-28X12
51 142419001 L 20 = S T LOWER THREAD RELEASER
52 142373000 Flouz (DU) BUSH
53 142420001 MEL 33318 STUD SCREW 3.:18
54 110161004 14 ko e NUT 4.76
57 100032004 218235837 SCREW, FLAT M4.37
72 149288003 1339318 SCREW, FLAT M3.18

118-817-410

(3




W. T BR/Lower thread trimmer mechanism/Unterer Fadenabschneider/
Mecanisme de la coupe-fil inférieur/Mecanismo de la recortadara de orillos inferior

\u'\_lh"\'ala\.\x Ak .\.I;\\;J

j \ II‘I"“I'.: |
;:\::}r‘mum

i

56-2-1  56-2-2 57-2_3

a6-3 =
3B-2——
|
61— 66
"
118-817-410

— 55 —



W . FRYI BEFR/Lower thread trimmer mechanism/Unterer Fadenabschneider/
Mécanisme de la coupe-fil inférieur/Mecanismo de |la recortadara de orillos inferior

REF.NO. CODE Q'TY ElAdq NAME OF PARTS RIM
<-2,43,-5>
1 141518009 |+ 1|52 4 F& UL /v- LOWER THREAD TRIMMER LEVER
6 115585001 V1M k794 BOLT, M7.94
7 152997001 |~ 1|#¥ k794 NUT 7.84
11 141521001 Mg 1 b L= &k SPRING, EXTENSION
A 141527001 | |v#(h¥UB KoL Ay ILOWERTHREAD TRIVMERDRIVINGROD |
<-2,-3,-4>
38-1 141537001 1|1 b&E DA UYL F LOWER THREAD TRIMMER SET ARM
39 141538001 TR ey FFsaa BUSH (A)
40 141539001 e ShyFFag BUSH (B)
41 512769001 1| A % WASHER
42 105451001 1| 3357 SCREW 3.57
<-2,4>
56-1 145244001 | 1|{nU+t543 NEEDLE PLATE ASSY
56-1-1 145245001 TR ==zsvW15U BASE PLATE (U)
56-1-2 145246001 LM KRR i Ko NEEDLE PLATE (O)
56-1-3 145247001 2(H5 %238 SCREW, FLAT \V12.38
. <-3>
56-2 144633001 1|7vU1 #1292 NEEDLE PLATE 1.2 ASSY
56-2-1 144634001 TR —=Zry L BASE PLATE
56-2-2 144635001 YU A %12 NEEDLE PLATE 1.2
56-2-3 111073001 2\% 35+ 5238 SCREW, FLAT M2.38
<-5>
38-2 147235001 Vg bx U Ry LOWER THREAD TRIMMER SET ARM
56-3 147234001 1) A %50 NEEDLE PLATE 50
59 105955002 1|45 7837 SCREW 4.37
(510] 147236001 | t 1A= ULy FOnO KNIFE SET ARM ROLLER
61 140025002 | | 1|9 #* WASHER
62 102571003 1|+ bazy NUT 4.37
65 143394001 Trs— b o LEVER STOPPER
66 140649001 Vb3 794 SET SCREW, M7.94
67 140650001 1 2 e VS ST ADJUST NUT
68 140651001 RS SRS VA SPRING, COMPRESSION
69 146011001 1oz CUSHION
70 025080132 ez Hxans WASHER, PLAINS 8
71 111920000 1[¥H % WASHER
118-817-410

—\56 —



X1 ATBEBBIR(T 7 — X7 > A 4 L EE)/Attachment set(Pneumatic one-pedal device)/

Anbausatz(Pneumatische einpedalbedienung)/Jeu d’accessoires(Pedale unique
pneumatiqe) / Juego de fijacion(Unidad de un solo pedal neumatico)

[-2-14_
f--13] |

Mecanismo de la presion de air

1-2-9

-

+. 7 — 84k / Air pressure mechanism / Luftdruck / Mécanisme de la pression d’air /

— 57 —

118-817-940




X1, (REERMR(T 7 -7 > X &)L EE)/Attachment set(Pneumatic one-pedal device) /
Anbausatz(Pneumatische einpedalbedienung)/leu d'accessoires(Pedale unique
pneumatige)/Juego de fijacion(Unidad de un solo pedal neumatico)

REF.NO. CODE |qry Est o NAME OF PARTS RIVI
1 $34196009 |/ 1|z7—7>~runF AIR TYPE ONE PEDAL DEVICE
=i S01517109 |+ 1|xAyF#Hv 2273 SWITCH BOX ASSY
1-1-1 S01518009 |~ 1|2 UFKY 2 = SWITCH BOX
1-1-2 S01519001 [+ 1|x1YF L/ SWITCH LEVER
1-1-3 145486001 |1 1|#> %9714 STUD SCREW 7.14
1-1-4 100090004 | 11+ r7.14 NUT 7.14
1-1-5 501520001 |+ 1|{e%/5% SPRING, EXTENSION
1-1-6 018503022 | 2|7+ 4K k5x30 BOLT, SOCKET M5X30
1-1-7 021500103 |+ 2|+ b1 as NUT, 1 M5
1-1-8 S01521000 |4 1| PA~L— /S Ts AIR OPERATE VALVE (S)
1-1-9 $01522000 |+ 3{n—22=%> HALF UNION
1-1-10 153268001 2| Ry THROTTLE VALVE
ez 153269001 | L 1{H1L>H— SILENCER
iz 002400803 |+ 2| +#~2axs SCREW, PAN M4X8
1-1-13 S01523000 |~ 1|z P4 ~L— b/t Tw AIR OPERATE VALVE (W)
1-1-14 158658000 |/ 1|2 =/S—HAT LA UNIVERSAL ELBOW
s S01524000 |/ 1|{2=/\—#iF— UNIVERSAL T-JOINT
1-1-16 158660000 | + S5{+1O>hK—2=Y T NIPPLE
1-1-17 S01525000 |+ 2{75% PLUG
1-1-18 002400803 |+ 2|+ ~<24xX8 SCREW, PAN M4X8
1-1-19 S01526000 | 7 2|71 2B A H /TS MICRO VALVE (S)
1-1-20 002301603 |~ 4|+ F~<233X16 SCREW, PAN M3X16
1-1-21 $01527000 | + 1|da7v oL RUBBER BUSH (L)
1-1-22 $01528000 |~ 2|z 7-Fa—-Fa (L=160) AIR TUBE (A) (L= 160)
1-1-23 01529100 |+ 1|z7-F2—78 (L=700) AIR TUBE (B) {L = 700)
1-1-24 $01531000 | 1lz7-72-7p (L=600) AIR TUBE (D) (L = 600)
1-1-25 $01532000 |+ 1|z 7—F2—7F¢ (L=1700) AIR TUBE (E) (L = 1700)
1-1-26 $01533000 | « 1{z7—F2—JF (L=1700) AIR TUBE (F) (L = 1700)
1-1-27 S01534000 | =~ 1|z7-F2—-7c (L=200) AIR TUBE (G) (L = 200)
1128 S01535000 |+ 1|z7-F2-7FH (L=600) AIR TUBE (H) (L = 600)
1-1-29 S01536000 | © 1|z 7—F2—-7F1 (L=600) AIR TUBE (1) (L = 600)
1-1-30 504909000 | = 1T Rz ELBOW UNION
1-1-31 S01540000 |© 1|L¥aL % REGULATOR
1-1-32 $24514000 |7 1|F—xa2=%> T-JOINT
1-1-33 S24518000 |~ 1|T 7—4— 2060aN120W(L = 1200) | AIR TUBE 0604N120W (L = 1200)
1-1-34 018061222 | 2|7+ # bexi2 BOLT, SOCKET M6X12
1-1-35 021060206 | % 2|22+ b6 NUT, 2 M6
1-1-36 S01543009 |+ 1|z 19FHii— SWITCH COVER
1-1-37 002400803 |1 4|+ ~Jaxs SCREW, PAN M4X8
1-1-38 S01539000 |« 1|z7-F1-FKk (L=45) AIR TUBE (K) (L= 45)
1-1-39 140678001 |{ 1|h—2 Y%7 HOSE JOINT
1-2 $29858009 |Y 1|#% T U4y 3 PRESSER CYLINDER 4 ASSY
1-2-1 S31804000 [ 1|z 73U > 42550A AIR CYLINDER 25-50A
122 $31803009 |/ 1|2 U>4F34 Y bp CYLINDER BRACKET (P)
1-2-3 S01547001 |~ 1|y %7 JOINT
1-2-4 S01574000 |+ 1|17pF x> 17P CHAIN
1-2-5 149488001 |+ 1{OY K+ b ROD NUT
1-2-6 S01548000 |« 1|1 24 H/SA TSR MICRO VALVE (5R)
1-2-7 S01537000 |/ 1|z 7-F2-7) (L=500) AIR TUBE (J) (L = 500)
1-2-8 002301603 |/ 2|+7#~23xi6 SCREW, PAN M3X16
1-2-9 524575001 |4 1{24YFTL— b SWITCH PLATE
1-2-10 002400803 |{ 2|+ ~J4x8 SCREW, PAN M4X8
1-2-11 025040233 | 2|e5¥#%F194 WASHER, PLAIN M 4
15217 501522000 | 2|n—7a=+#> HALF UNION
1-2-13 021300103 1o hi1oas NUT, 1 M3
1-2-14 025030335 | X 1|E53¥ /2413 WASHER, PLAIN L 3

58— °

118-817-940



X1 . {TERESEET 7 -7 > x4 VIEB)/Attachment set(Pneumatic one-pedal device) /
Anbausatz(Pneumatische einpedalbedienung)/Jeu d’accessoires(Pedate unique
pneumatige)/juego de fijacion(Unidad de un solo pedal neumatico)

.7 — 4% / Air pressure mechanism / Luftdruck / Mécanisme de la pression d'air/
Mecanismo de la presién de air

1-1-23| 1-1-10

118-817-940



X1.

HRESBER(T 7 — 17 > N &IV E)/Attachment set(Pneumatic one-pedal device) /
Anbausatz(Pneumatische einpedalbedienung)/leu d'accessoires(Pedale unigue
pneumatige)/Juego de fijacion(Unidad de un solo pedal neumatico)

1 CODE Q'TY B NAME OF PARTS
1-3 §29859009 [ 1| Fmi U473 STARTING CYLINDER ASSY

1-3-1 S01551000 | '~ 1|z 7— U = 425501 AIR CYLINDER 25-50T

1-3-2 504910000 1= zesais HALF UNION

1-3-3 149488001 1oy gy b ROD NUT

1-3-4 501547001 1{uxs JOINT

1-3-5 500780000 T|opF T— > 9p-CHAIN

1-3-6 $29860009 1o s Is4w bs CYLINDER BRACKET (S)

1-12 031553202 2l=nE o xUs5%32 WOOD SCREW, ROUND IM5.5%X32
1-17 524515000 Hr7—nrmrygFswy 3 AIR TYPE ONE PEDAL DEVICE SWITCH ASSY
1=1741 $24516000 12 p=howrsng MECHANICAL VALVE

1-17-2 514145000 Y= F I =5 06-M5 HALF UNION 06-M5

1-17-3 S04905000 iy=F =42 HALF UNION

1-17-4 524517000 7=y FswsS o AIR DEVICE SWITCH PANEL
1-17-5 $01530000 1lz7—F2—7c (L=1700) AIR TUBE (C) (L= 1700)

1-18 200190001 SlaFyzi STAPLE

1-19 524519000 [Pty S CROSS JOINT ASSY

1-19-1 $24520000 [ & 1|vzn vy ¥7o0aq CROSS JOINT 04-Q

1-19-2 $01530000 | 2|z7—Fa2-7c (L=1700) AR TUBE (C) (L= 1700)

1-20 101118001 2|=nE v % Yas5x20 WOOD SCREW, ROUND M4.5X20
1-21 119755001 4| # 7 F 4k ex60 BOLT, M6X60

1-22 025060336 dleseHrdqs WASHER, PLAIN L 6

1-23 021060106 4al#v r1 38 NUT, 1 M6

1-24 . 028060242 A4l o H 726 WASHER, SPRING 2-6

._60_

118-817-940




X2 . HREBRER(I 7 —X7 > < 4 )L EE)/Attachment set(Pneumatic one-pedal device) /
Anbausatz(Pneumatische einpedalbedienung)/Jeu d'accessoires(Pedale unique
pneumatige)/luego de fijacién{Unidad de un solo pedal neumatico)

OPIAHBMLS BI% / Single pedal mechanism installed in the head / Maschineberteil mit einem
pedal / Mécanism de 'ensemble de la téte pour une machine avec une seule pédale /
Mecanismo del conjunto de cabezacon pedal sencillo '

&
% :\ = -1-4-7

o ! F i
1§ —— ;Efj %152

. e e
—1-4-6 i .}\t\‘\ ‘“>9_
@ e
QJ i
(2 |
[-5-1
= L___';"_'::"'__ -
== 'C @) —‘ {
A \\‘;\;‘:‘_ e
= =
— i b = = ||
! =
| - =l "{z';l |
| =
l 5N

<i = |
f \.éj = =

\5 -.&‘ — —— = /

\a\ ‘\ - /
e = = e

= = =" — __'_\\' 1-13
[/,\;f \\\\ _____F\—::—_F = = = = —— h 5
L E —
- 5 1
. ity
== | i =
| £y —_—— r4 I| | I]_____,_._]L -7|— /
— ﬁ/ - 1L |I|il |
e > =——— ——_—— E
| || e = F _—_|L——»I_ !
II\__\E\_\ ,-}-_ = J =
\\\) - ==
118-817-940




X2 . {TEREEFRET 7 -7 > A 4 ILEEE)/Attachment set(Pneumatic one-pedal device) /
Anbausatz(Pneumatische einpedalbedienung)/leu d’accessoires(Pedale unique
pneumatige)/Juego de fijacion(Unidad de un solo pedal neumatico)

REF.NO. CODE |aq7y bdA NAME OF PARTS: RM
1-4 $33014009 |4 1|e> ¥ —swry 2 SENSOR SWITCH 7 ASSY
1-4-1 $33011009 |/ 1| -—~-27 SENSOR BASE 7
1-4-2 533012001 Uty hL/i— RESET LEVER
1-4-3 113730001 14 2/a37 STUD SCREW 4.37
1-4-4 $01577001 |~ 1|a1YFii%a SPRING, PLATE 4
1-4-5 110215002 214 37357 SCREW 3.57
1-4-6 SO1557000 |+ 1|z 120 % h80FD MICRO VALVE (D)
i-4-7 002301603 |/ 2|++~X33X16 SCREW, PAN M3X16
1-4-8 021300103 21U b3 NUT, 1 M3
1-5 S01580001 | . 114> 75wy 3 HOME POSITION SWITCH ASSY
1-5-1 S01581001 |4 1|47+ % HOME POSITION PLATE
1-5-2 S01548000 |+ 1|¥ 17045/ TSR MICRG VALVE (SR)
1-5-3 062301405 |~ 2|+ ~23x14 SCREW, PAN M3X14
1-6 S01578001 | 2|h5—a COLLAR (A)
1-7 062681612 2|70 437-40X16 SCREW, PAN M4.37-40X 16
1-8 062670612 | 2|7 ~21357-40X6 SCREW, PAN M3.57-40X6
1-9 $01582001 |+ 11 k% DOG
1-10 062680712 P2 0437-40%7 SCREW, PAN M4 .37-40X7
1-12 525664000 |4 2|2— K& ms4e CORD HOLDER (6N)
1-13 031411304 |4 2|=nE o5 ¥a1x13 WOOQD SCREW, ROUND M4, 1X13
1-14 105161003 | 2|{¥# % WASHER
1-15 100645003 T 2 WASHER

118-817-940

NBD—



EERIF 7 EREL/Option parts/Sonderzubehédr/
Piéces en option/Piezas opcionales

L 96-2-3 gaw ;

L oy =
E _________——_—_-_—r::_'_::-_—::.'-"-':'_:'_:#:_" 95'1’15 96_]-]3
118-817-910

— 63—




Y . 4580 M BR S/ Option parts/Sonderzubehr/
Pieces en option/Piezas opcionales

~64 —

REF.NO. CODE Q'TY Eiobetf NAME OF PARTS RV
96 $25672009 |h 1|7 —TAYTIALH—53 TAPE GUARD WINDER ASSY
96-1 §$25671001 Y 1|7—74% T3 TAPE GUARD ASSY
96-1-1 144998001 =74 4%18 TAPE GUARD (B)

96-1-2 105288002 2| A 7T238 SCREW 2 38
96-1-3 144997001 =7 4%xa TAPE GUARD (A)
96-1-4 122771002 21433238 SCREW 2.38
96-1-5 144999001 =N TE TAPE GUIDE (Q)
96-1-6 144628001 17r=7F4%xF TAPE GUARD (F)
96-1-7 122771002 Tosx238 SCREW 2.38
96-1-8 105970001 1{r# 337238 SCREW 2.38
96-1-9 110067001 1ao— COLLAR
96-1-10 143749001 NWr—FT7ed1% TAPE GUIDE (LOWER)
96-1-11 143748001 2T =T P4 T TAPE GUIDE (UPPER)
96-1-12 062660412 6|+~ 3J318:40%4 SCREW, PAN M3.18-40X4
96-1-13 145441001 i P A L TAPE GUIDE
96-2 143767009 W=7 d—41%973 TAPE WINDER BRACKET ASSY
96-2-1 143980001 | B e SCREW
96-2-2 108494001 (MR WASHER
96-2-3 1084395001 [l S et I R T S SPRING, COMPRESSION
96-2-4 100136001 A bFIT LY TENSION NUT
96-3 107407003 2|4 2037 SCREW 4.37
97 $31893001 gy s RULLER ASSY
97-1 141705001 0 = e E=Ey 1 RULLER
97-2 062680512 2|+~ 3 437-80X5 SCREW, PAN M4.37-40X5
97-3 147156001 WeEFvanx RULLER
97-4 062680512 2|F A 04a37-40%5 SCREW, PAN M4.37-40%5
97-5 116662003 2| HF WASHER
97-6 025680232 2l HEF 27437 WASHER, PLAIN M 4.37
OMESOCHMELEEST S Ld b,
© The details of included accessories are subject 1o change.
© ?\nderungen inder Aufstellung der Mitgelieferten Zubehire sind vorbehalten,
© Les détails des accessoires inclug sont sujels a des changements.
@ Los detalles des los accesoriog incluidos pueden variar.
118-817-910



721 . fHESBd1%/Accessories/Zubehor/Accessoires/Accesorios

70-1-10
76-1-9

10-1-7-3

— 65 —

118-817-910




21 {1 5LEaF/Accessories/Zubehdr/Accessoires/Accesorios

© The details of included accessories ave subject ta change.
@ Anderungen in der Aulstellung der Mitgelieferton Zubehire sind vorbehalten.
© Les détails des aceessnives inclug sont sujets 4 des chanpenents.

@ Los detalles des los accesorios incluidos pueden variar,

REF.NO, CODE QTY bt NAME OF PARTS RM
9 122991001 179 E>8KY 790 ACCESSORY BAG
3-1 142443001 1|& ¥ 7 219%x52 SCREW DRIVER 1.9X52
3-2 118837001 |~ 1|& ¥ ¥ 7 3.4x70 SCREW DRIVER 3.4X70
3-3 101572101 1% %9 55x190 SCREW DRIVER 5.5X190
4-1 100887001 [/ 1|=x/+8x9 SPANNER 8X9
4-2 143949001 V=9 2 292 BOX SPANNER 12
6 142721001 | 1 1|62 Ko 2843 HEXAGONAL WRENCH 3
7 3 41 =5 2N DPXS NEEDLE DPX5
9 146025001 M BOBBIN
10 117466000 1ES+ Y b PINCETTE
16 b 1y 4 CUTTER
17 142745002 | S 1 |F e IF4b—2 CHANGE GEAR CASE
18 K K Fzogxy CHANGE GEAR
22 154702001 (4 VA 10507 OIL TANK
23 S06701000 | A 1|HFUH15—-73 POLY OILER ASSY
25 D (o S ) MOTOR PULLEY
26 105073007 2|{TRTYH bR 595 SET SCREW 5.95
27 ;141711100 T = BELT
28 (W AONIT Y e e o vk bma D BELT, VIVI WHITE
29 116185209 | <+ 2|~z 3 PEDAL ASSY
29-1 117437109 | L 2|4 YT 74T 314 FOOT PEDAL
29-2 116016001 | F 4|~gn b £ PEDAL STOPPER
29-3 021400106 |Ufal1a+y ra NUT, 1 M4
29-4 062401416 |~ 4|+~z34x14 SCREW, PAN M4X 14
33 149247001 | 2|24 U4 3 CHAIN ASSY
34 516080009 | | 1|ty d 41745 HEAD REST
37 146254001 | + 4|F—sh>H COLLAR
38 101125000 |/ 4|7 E 27 % J6.2%32 WOOD SCREW, ROUND M6.2%32
39 141256001 2k T ey HEAD HINGE
40 144226001 e HEAD COVER
92 143971001 Pt e PLASTIC EYE GUARD ASSY
92-1 $01700001 |x 2| SCREW, FLAT M3.18X7
92-2 025030232 ) R S WASHER, PLAIN M 3
923 ) R e e o i 2| NN o
<73
68 142734001 T A S -AS STOP CAM SEGMENT (AS)
91-1 1505610000 [} A it FINGER GUARD (S)
27 150563000 In bt FINGERGUARD(L)
<>
123 532993001 HWETA4— 78172 GAUGE 817-2
<-3>
123 $32994001 L. 1|F7 14— v817-3 GAUGE 817-3
<-4>
123 532995001 1|F71%~ 78174 GAUGE 817-4
<-5>
123 $32996001 | ¥ 1|FT7 14— Y8175 GAUGE 817-5
OHRGOBMEEES2 c Lddh $4,

118-817-910



Z1 . TR 5HR8 %/ Accessories/Zubehdr/Accessoires/Accesorios

70-1-7-1—

70-1-10 70-1-7-3
70-1-9

1011 ————

10-1-2-1—=¢#

118-817-910
=BT=



21 fHE&

Eﬁfﬁimccessoriesz’Zubehtjn’Accessoires!Accesorios

—~68 —

REF.NO. CODE QY E o NAME OF PARTS R
<-2,:3,5>
19 141509101 i R e UPPER THREAD TRIMMER ASSY
19-1 141510101 |V 1{n# 3D UPPER THREAD TRIMMER (D)
19-2 141511000 | 4 1A HZUR bYsiE L PIN
19-3 141512101 LN PAT =l UPPER THREAD TRIMMER (M)
19-4 141513001 i P Sy e UPPER THREAD TRIMIVIER (UPPER)
19-5 141514001 1N CAS Sl S STUD SCREW
70-1 502761109 [ 1|1 b2F4 1532 COTTON STAND ASSY (2)
70-1-1 150189109 |~ 1(F 54y b BRACKET
70-1-2 502773001 MFarybxiewy b COTTON STAND BRACKET SCREW SET
70-1-2-1 062060806 21N 06x8 SCREW, PAN M6X8
70-1-2-2 031452206 3|7 E T a5x22 WOOD SCREW, ROUND M4.5%22
70-1-3 150172003 2137 LT COLUMN PIPE
70-1-4 150106003 |~ T1|354ayg1s b4 2 COLUMN JOINT ASSY
70-1-4-1 150173003 | £ 1|3346y3 1>k COLUMN JOINT
70-1-4-2 062501406 J 2| Fasxy SCREW, PAN M5X 14
70-1-4-3 021500106 | 2|13 b5 NUT, 1 M5
70-1-5 150174000 | 21|93 4% vy~ COLUMN CAP
70-1-6 S02778002 | £ 1| AT —dbaiL 4 —3 SPOOL HOLDER 2
70-1-7 S02780001 [ 4 12T =3 by k2 SPOOL SCREW SET 2
70-1-7-1 150179002 ' 2| AT =R SPOOL SHAFT (B)
70-1-7-2 028050246 | + 2|zt H 05 WASHER, SPRING 2-5
70-1-7-3 021500106 | & 41229 b5 NUT, 1 M5
70-1-7-4 050503006 | 1]+ 5 ¥#5%30 SCREW, PAN (P WASHER) M5X30
70-1-7-5 050501406 |/ 1|+~zk3 HEX14 SCREW, PAN (P WASHER) M5X 14
70-1-8 150180001 [/ 2[m 445 SPOOL STAND BASE
70-1-9 150182000 ¥ 2|z 7wy i SPOOL MAT
70-1-10 126863001 |~ 2({2 7 -2y g SPOOL CUSHION
70-1-11 502786002 (N EQEV R VAR, B ) THREAD HANGER ASSY 2

@ {5 B E R eAvah F A

@ The details of included accessories are subject to change.

@ Anderungen in der Aufste Hung der Milgelieferten Zubehore sind varbehalten.

© Leg détails des accessoires inclus sont, sujels 4 des changements.

© Log detalles des los accesaring incluidos pueden variar,

ik | ] ]
118-817-910



Z1 . [t @A B R/ Accessories/Zubehér/Accessoires/Accesorios

O ffEGBORMEBDES 2 = LAdh T,
@ The detailg of included accessories are subject tochange.
@ ;"-\nderungen inder Aufstellung der Mitgeliclerten Zubehbre sind vorbohalten.
@ Les détails des accessoires inelus sont sujels 4 des changements,
© Log detalles des los accrsorios incluidos pueden variar.

REF.NO. CODE |aTy T NAME OF PARTS? RM
<-2,3,-5>

19 141509101 sz UPPER THREAD TRIMMER ASSY
19-1 141510101 |v 1|n#zp UPPER THREAD TRIMMER (D)
19-2 141511000 [ 14Uz pyiRE s PIN

19-3 141512101 14 2m UPPER THREAD TRIMMER (M)
19-4 141513001 HagznT UPPER THREAD TRIMMER (UPPER)
19-5 141514001 Vs 4oy STUD SCREW

70-1 S02761109 |\ 1|1 ba7s1s 32 COTTON STAND ASSY (2)

70-1-1 150189109 | £ 1|75 4 v & BRACKET

70-1-2 S02773001 WIsry rxvey r COTTON STAND BRACKET SCREW SET
F0-1-24 062060806 2|+~ exs SCREW, PAN M6X8

70-1-2-2 031452206 3= E 7 asx22 WOOD SCREW, ROUND M4.5X22
70-1-3 150172003 2azhanss COLUMN PIPE

70-1-4 150106003 IEEPN =P R COLUMN JOINT ASSY

70-1-4-1 150173003 | T|as4avyary b COLUMN JOINT

70-1-4-2 062501406 | < 2|+ ~=5x14 SCREW, PAN M5X 14

70-1-4-3 021500106 | * 212299 15 NUT, 1 M5

70-1-5 150174000 | A 1lasaxvys COLUMN CAP

70-1-6 SO2778002 | | 1|2 T -k & —) SPOOL HOLDER 2

70-1-7 S02780001 [ ¥ 1|Z T~z Pey ko SPOOL SCREW SET 2

70-1-7-1 150179002 | | 2|z 7—n¥4e SPOOL SHAFT (B)

7051572 028050246 |+ 2|/i= ¥ H %25 WASHER, SPRING 2-5

70-1-7-3 021500106 |/ 41> 2+ ks NUT, 1 M5

70-1-7-4 050503006 [~ 1]+~7k3+5x30 SCREW, PAN (P WASHER) M5X30
70-1-7-5 050501406 |/ 1|9~k 3 #sxia SCREW, PAN (P WASHER) MISX 14
70-1-8 150180001 |/ 2|v4#3 SPOOL STAND BASE

70-1-9 150182000 |/ 2|a 77—y h SPOOL MAT

70-1-10 126863001 [ 2|z 7=y o SPOOL CUSHION

70-1-11 S02786002 [ A 1R LY Knsdi—szs THREAD HANGER ASSY 2

118-817-910



72 {1E5aBIF/Accessories/Zubehdr/Accessoires/Accesorios

50-2

105223 ==

90-6-2

e e e e

G——50-6-14

56 54 55
59

18

L%#

10-2-6

58—————(C52>

a7

10-2-11-2
2
z

71

118-817-910

— 69 —



22 B 5aRa{%/Accessories/Zubehor/Accessoires/Accesorios

REF.NO., CODE Q'TY bt o NAME OF PARTS » RV
<7 1277 kA (For finger guard>
<-2>
50-1 150763001 1|59y n 31672 UPPER CLAMPING FOOT ASSY (16MIM)
50-1-1 145146001 | 1|z 9» 55 UPPER CLAMPING FOOT (S)
50-1-2 144496001 20229 h3iHHTES PIN
50-1-3 107401001 2RIV HIHHT A FINR SPRING,PLATE
50-1-4 107404001 2|43 98 SCREW 1.98
50-2 150764001 o UPPER CLAMPING FOOT ASSY (25MM)
50-2-1 144498001 MELL LA LLLLL 0L UPPER CLAMPING FOOT RUBBER
50-2-2 144496001 |  2|- PIN
50-2-3 107401001 | 2|~ SPRING,PLATE
50-2-4 WIFARRARN |7 i SCREW 1.98
50-3 150765001 e s UPPER CLAMPING FOOT ASSY (32MM)
50-3-1 144575001 | S e UPPER CLAMPING FOOT (32MNM)
50-3-2 144496001 ' 2 - PIN
50-3-3 107401001 2= SPRING,PLATE
5034 | 107408001 | 2l oo e SCREW 1087777
<-3>
50-4 150767001 V= ks sy h 1685 UPPER CLAMPING FOQT ASSY (16MM-3)
50-4-1 145136001 S b B L UPPER CLAMPING FOOT (S)
50-4-2 144496001 Pl S A e i ) PIN
50-4-3 144707001 2|2 VDT HHT AR SPRING,PLATE
50-4-4 107404001 230X 27198 SCREW 1.98
50-5 150769001 1= UPPER CLAMPING FOOT ASSY (32MIM-3)
50-5-1 144632001 1= UPPER CLAMPING FOOT (L)
50-5-2 144496001 | 2| 7 PIN
50-5-3 144707001 | 2| Z SPRING,PLATE
Shed g SCREWIOB
<-4>
50-6 150771001 |\ 1|x 2w 5 2 @E2ayy 3 UPPER CLAMPING FOOT ASSY (32-4)
50-6-1 145375001 | L 1|R /U5 3(32-0) UPPER CLAMPING FOOT (32-4)
50-6-2 144496001 L = CP s B s el PIN
50-6-3 107401001 PRI ZIHTTA 5T SPRING,PLATE
50-6-4 145365001 RV el g VS SPRING,PLATE
50-6-5 145366001 | o e THREAD PRESSER
50-6-6 11110500 2| A3 238 SCREW 2.38
50-6-7 107404001 | 1| A% T 198 SCREW 1.98
50-6-8 146034001 A Ao e o A o 0 PIN
50-6-9 145367001 Y EEXY IF 18 GIMP TRIMMING FIXED KNIFE
50-6-10 145731001 VEEXRU 1 Eng 3 GIMP TRIMMING MOVABLE KNIFE ASSY
50-6-11 145369001 HeExD 23229 GIMP TRIMMING CRANK
50-6-12 145370001 1] 423 /357 STUD SCREW 3.57
50-6-13 145373001 TEEI L L/ GIMP DETACH LEVER
50-6-14 145371001 1|4 %2238 STUD SCREW 2.38
O E GO E A S e dd b F Ay
@© The details of included accessories ate subject to change.
@ Anderungen in dey Aufstellung der Mitgelieforten Zubehore sind vorbelalten,
@ Lesdétails des aceessoires inclus sont sujets a des changements,
@ Los detalles des los accesorios incluidns pueden variar.
1 | ] !
118-817-910

270 —



72 TS R8{#%/Accessories/Zubehar/Accessoires/Accesorios

30-6-11-(2 G 50-6-14 B

[

|

|

|

|

] 1

|[ 50-6-12—F 50l
|

1

I 70-2-4-2
l

|

l

50-6-3
B——50-6-
505;04\ (%9‘50513%_ 53527\
|
|
!
|
)

118-817-910
==



D=

[ REFNO. | CODE |ay) £ A NAME OF PARTS RIVI
<-4> ,

15 111507000 | /1|1 kb3 THREADER
52 145352001 |- V712 h STOP CAM SEGMENT
53 062680812 2|7 ~i0437-40X8 SCREW, PAN M4.37-40X8
54 145353001 Whys—ni CUTTER CAM SEGMENT
55 062681012 2 |-~ 01437-80%10 SCREW, PAN M4.37-40X10
56 145366001 T bt THREAD PRESSER
57 145367001 TlEESFUDF AN GIMP TRIMMING FIXED KNIFE
58 145731001 TIEE% VoA Fng 2 GIMP TRIMMING MOVABLE KNIFE ASSY
59 145373001 ol o s e PP GIMP DETACH LEVER
62 145350001 1z U dsF ZIGZAG CAM SEGMENT (F)
63 145991001 | |\eEhTadq GIMP STOPPER
G4 511091001 (M=t SPRING, EXTENSION
65 122771002 2| A 39238 SCREW 2.38
66 062660412 17 ~2318-40X%4 SCREW, PAN M3.18-40X4
70-2 S02765109 | & 1|1 hEF7 &1 733 COTTON STAND ASSY 3
70241 150189109 |+ 1|F=T7 Y b BRACKET
70-2-2 S02773001 VT oy bty b COTTON STAND BRACKET SCREW SET
70-2-2-1 062060806 2|~ 16%8 SCREW, PAN MEX8
70-2-2-2 031452206 3|7 7 45%22 WOOD SCREW, ROUND M4.5X22
70-2-3 150172003 |K 2|33 L1 COLUMN PIPE
70-2-4 150106003 | =1z LyaLe g3 COLUMN JOINT ASSY
70-2-4-1 150173003 | 1|3 ZLd3a 12 b COLUMN JOINT
70-2-4-2 062501406 [+ 2|+ ~<25x14 SCREW, PAN M5X 14
70-2-4-3 021500106 | - 2|1+ K5 NUT, 1 M5
70-2-5 150174000 | £ 1|35 a%¥ YT COLUMN CAP
70-2-6 $02779009 | 4 1|RA T — bk 4 —3 SPOOL HOLDER 3
70-2-7 502782001 |/ 1|AZ—-NxT1Y b3 SPOOL SCREW SET 3
70-2-7-1 150179002 |} 3|xA7—-nI 78 SPOOL SHAFT (B)
70-2-7-2 028050246 |  3|/S % ¥ diF2-5 WASHER, SPRING 2-5
70-2-7-3 021500106 | A 5{12 2+ |5 NUT, 1 M5
70-2-7-4 050503006 | 1|+ ~30kF45x%30 SCREW, PAN (P WASHER) M5X30
70-2-7-5 050501406 | Y 1]+ ~23E3¥s5x14 SCREW, PAN (P WASHER}) M5X14
70-2-8 150180001 [+ 3|27 ¥ SPOOLSTAND BASE
70-2-9 150182000 |\ 3|27 —naY b SPOOL MAT
70-2-10 126863001 [~ 3|AT-N2I L3> SPOOL CUSHION
70-2-11 502784009 |V 1|#ns—HHTAtY b HOLDER SUPPORT (A) SET
70-2-11-1 150188009 [/ 1|(AT—HFkd-HHITA SPOOL HOLDER SUPPORT (A)
70-2-11-2 062501006 | £ 1|#~<asx10 SCREW, PAN M5X10
70-2-11-3 | 021500106 | * 1{1323 ¥ b5 NUT, 1 M5
70-2-11-4 031452206 1|7 JE 7 45%22 WOOD SCREW, ROUND M4.5X22
70-2-12 SO2788009 | A 1ALy EAH—T 23 THREAD HANGER ASSY 3
71 145380001 i Y (St S 15 i § GIMP GUIDE PIPE
91-3 150567000 | 1| FINGER GUARD (L)

ONEHOHAMEIETET B VBN ET.

@ The delails of included accessories arve subject Lo change.

© Anderungen inder Aufstellung der Mitgelieferten Zubehove sind varhehalten.

@ Les détails des accessoives inclus sont sujets a des changements.

@ Los detalles des los aceesorios inclufdos pueden variar.

]
118-817-910




1T 4E P! BB 5L —EE Z%/DIFFRENT PARTS LIST/ZUBEHORLISTE/

LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

e B ¢

% SUB CLASS 2 -2 2, %)

REF.-NO. e

A 107415014 | 107415011 | 107415014 |

2 NEEDLE DPX5 (#14) L(#11) (#14)
2yl =518

71-16 T e e 107205001 “— | o e S o v
CUTTER 5/8
iy =318

7Z1-16 JJ ..................................................... 109837001 — A A e A A it
CUTTER 3/8
Fy B —3/4

SRS W e e 107207001 “— | A A
CUTTER 3/4
By R—1

A6 = } ................................................ 107210001 — o | e Ao
CUTTER1
7y 8 —a8

A [ s e S A e - | 147941001
CUTTER 48
F ol IR Vo8 (AN

71-18 Jl'// ............. (R ..... ) .................................. 141375000
CHANGE GEAR 28 (Q'TY: 1)
F v DA 30 (B .

7Z1-18 el ( .......... ) .................... 141376000 — e 141376000
CHANGE GEAR30(Q'TY:1)
F oy T X432 (A4 _ _ |

LT e 0 S Vs JF/JE—(;&) .................... i 0 12 S ] ] i (eSS o
CHANGE GEAR 32(Q'TY:1)
F oo VX34 ({EE: _

7Z1-18 ey (# ..... ) .................................... 141378000 | i 141378000
CHANGE GEAR 34 (Q'TY:1)
F o UX Y36 (B

71-18 e {R ..... ) ..................... 141379000 «— o e
CHANGE GEAR 36 (Q'TY:1)
FyUX V38 (fA%:2

755 B 2 sl W y // ............ ()ﬂ) ..................... 141380000 | cmomemmmcmmcnan it S (R T ] e e
CHANGE GEAR 38 (Q'TY:2)
F T F 440 (201

Z118 *’// ............. (ﬁ ..... ) ..................... 141381000 — | et e
CHANGE GEAR 40 (Q'TY:1)
F ol VA Y42 (8%

71-18 7 (1‘ ..... ) ..................................... 141382000 | “—ccoomemmmee 141382000
CHANGE GEAR 42 (Q'TY: 1)
F v UK 14l (B2

il e ( i ) ..................... = 141383000 | —ccommmmea .
CHANGE GEAR 44 (Q'TY: 1)
F v D a6 (18861

7Z1-18 5. Y {;’ ..... ) .................... 141384000 e 141384000
CHANGE GEAR 46 (Q'TY:1)

| F DA A (M)

71-18 . / ................ (“ .......................... = 141385000

CHANGE GEAR 48 (Q'TY: 1)

Gl




BlEs# T =2 7 —

JEVaL LFEES Y /MOTORPULLEY AND V-BELT SELECTION/

AUSWAHL DER RIEMENSCHEIBEN UND ANTRIEBSRIEMEN / CHOIX DE LA POULIE DE MOTEUR ET DES
COURROIES TRAPEZOIDALES /ELECCION DE POLEA DE MOTOR Y CORREA TRAPEZOIDAL

Vi
b ;
i
A
= E—% S =] Ref No.
Ml Ki o e Mﬂtt)l‘}:l/liffy : L1-25 BV b BV b
speéd Frequency | o tcide inside JRAE ': fanm— F | Highspeed V-belt | Low speed V-belt
diameter Core ! Parts No. Ref No.Z1-28 Ref No.Z1-28
50Hz 353%87'5 = : LSSS0TI0Y | $18707-144(Ma4) | /SI8707-141(M41)
—— = d=1588// | $33008-009 |1 ' '
3600 d=14 ./} S31131-009° | / ,
60Hz gézégig d—15.88 §§,33009_{}09: S18707-142(M42) | S18707-140(M40)
d=19.05 ' $33010-009-
D1=160 d=14 | 141707-009 4| _ =
50Hz D2=81 — E —— ~518707-143(M43) | 518707-142(M42)
3200 d=14  1-141709-009
S0l Béiég%g d=15.88 1-145780-009 _518707-141(M41) | S18707-141(M41)
== d=19.05 | 159830009
D1=152.8 |d=14 531181009 | - , .
50Hz |D2—58 - $18707-142(M42) | S18707-140(M40)
3000 d=14  1833254-009
60Hz B%féggﬁ d=15.88 | $33255-009 | SI8707-140(Md0) | S18707-140(M40)
= d=19.05 1"$33256-009
50Hz Béfé3492 = ~S18707-141(M41) | S18707-141(M41)
= d=15.88 : 145780-009 ' ' ' ' '
2800 d=14  '-143890-009 |
6011z B%ié&%ﬁ d—15.88 { 1A5782.009 | SI8T07-141(M41) | SI8707-140(M40)
d=19.05 ! 159831-009
JF — 38R EL %3 | GAUGE PARTS LIST / LEHRENLISTE /

LIST DES PIECES D'ECARTEMENT / LISTA DE PIEZAS CARIBRADORAS

F 1 XY CHANGE GEAR

: St Fr vV EYL Fx » OEYR S = v SEN, Fx 2 UEYR
N“‘.‘?‘f"“’ Change gear L Change gear R Nut‘nber Change gear L Change gear R
of stitehes ' of stitches ' = =

360 54)141388-000_ | .7(22)141372-001 133 (36)141379-000 (40)141381-000
319 | (52)141387-000 24)141373-001 119 | (34)141378.00U | (42)141382-000
983 (50)141386-000 (26)141374-000 107 (32)141377-000 (44)141383-000
952 (48)141385-000 (28)141375-000 96 “(30)141376.000 | (46)141384-000
226 | (46)141384-000 (30)141376-000 86 (28)1413765-000 | (48)141385-000
203 (44)141383-000_ | (32)141377-000. 77 (26)141374-000 (50)141386-000 |
182 (42)141382-000 (34)141378-000 68 (24)141373-001 | (52)141387-000
164 (40)141381-000 (36)141379-000 60 (22)141372-001 | - (54)141388-000
147 (38)141380-000 (38)141380-000

=T




Dy 2 — [ Cutter

109337-001

107204-001

107200-001

503278-001

107205-001

0256641-001

=0 * 16=% e 1
L] N RN |
_* 3.5 _[ 34[_5 4{ W5
| A
LAY |____,J
553 | ) - ) M 1 3 15.87 I
! 3/8 8 LTG5 ‘ 31/2 ‘ 9/16 . 5/8 11/16
107207-001 525642-001 109838-001 107210-001 151837-001 151838-001

19

L0 e

111

T

=

1/2

9/16

\_15.8!_

5/8

= 10:5

i
7212725 o84 ..l

3/4 wie| [ s 1 3/8 7/16

151839-001 S03279-001 . 151840-001 153340-001 159722-001
IR 1 e ‘ ‘ 163 I =l | 7=l ]
19 | O 19, | L X L
24 | ) =

7/8

530294-001

143780-001




[% 7Y # 34 3 | Uppercamping foot assy 1

145146-001 (= &/ Rubber)

% /'Y h 3 | Upper clamping foot l
150763.001 16mm<2> | 147112-001 16mm <2>

150764-001 26mm <-2>

147113-001

144498001 (T &/ Riébber)

144493-001
144494-001

95mm <-2> =

150765001 32mm <-2>

150767-001 16mm <-3>

144575-001 (=1 &/ Rubber)

145136-001 (Z 4/ Rubber)

150768-001 2bmm <-3>

-Ffz'—-—m——-—ﬂ
— gy |
| [__Fd |
it
w73 e @
=

150769-001  32mm <-3>

147721-001 16mm <-4>

144630-001 (=1 &/ Rubber)

1 144632-001 (= 4/ Rubber)

147722-001 (=7 4 [ Rubber)

._F = —3‘”"—'*" _
| |
P
5.55.4 A

1 ’Ll‘_—_@rg:'_—:ﬂ@
150770-001 25mm <-4> 147719-001 25mm <-4> 150771-001 39mm <-4> <
145362-001 147720-001 (= &/ Rubber) 145375-001 T
= — ’-* —————— 2 ——F—n 5 —
—3— | r——57—~ 45— |
LG A rr_"r:mr L@] e ‘7::“‘-~——'_—-t|
6672 ol 1 — e \6:67.2 |@ 16.6 7.210[ 1 | Je@
e —— Bt s ——-

151610-001 > 16mm <-4>

150766-001

50mm <-5>

151611-001

(H 49 /)y o< T / Thin materials) —

147230-001

—i5=




N A &7 3 [Needle plate assy T
N A 4/ Needle plate ‘
<7 147312-001 1.2mm '_7" 151612-001  1.2mm 145244-001 1.4mm
<-4> 147313-001 - 151613-001 = 145246-001
Li =52
._L.- — g = =
b= | | =1
— 68.5——— =t
147314-001 1.6mm 1] 4 7 OfNeedle plate (Q) | = AN A # U/ Base plate (L)
147315-001 151842-001 12mm 7 145245-601
_-‘: =
10 aa@@ﬂ ﬂ
l-—ma,j == =
@ [ = \ -
7 & — 7 4 [Plastic plate 638 081'?;'3 - ° OT["{JlL'
151843-001 e ' /|
e *l g — 2 - =0 ‘
=
= JLQ.E _—t—————
=i
i
<-3> 144633-001 1.2mm ~ 144636-001  1.4mm 1 144638-001  1.6mm
144635-001 144637-001 144639-001
1.2 L Le
—_—————— '_ = - :‘;' = e
S Gl i=—— tofs. e gracs——x %
L-a:a.s.- ——J L—— 63,5 J———J L —63.5— -J :

) A F [ Needle plate

156611001 1 2mm -

A= el

) A ¥ /Baseplate 144634-001

1.2
10 4_‘;__;1_;,2 @ G
50—

63 f——e

e = fPlastlcplate 156612-001 ~
I—-— 30——-—]_ i
—:
=L a4
[<3> 1 <-5> =
) A4 F ¢ Needleplate 1.4mm  141536-001 = 1) 4 #{Needleplate 1.4mm 147234-001

=77 =




25 |/INDEX/VERZEICHIS/

=78

INDEX/INDICE

CODE REF.NO. Page CODE REF.NOxs- Page
002301603 X1 -1-1-20 58 017761412 E -4 14
X1 -1-2-8 58 017772012 P13 32

X2 -1-4-7 62 017781412 EZ: 14

002400803 XKl===1=1=12 58 017782512 E -14 14
X1 -1-1-18 58 018061222 X1 -1-1-34 58

X1 -1-1-37 58 018081422 M1 -36 22

X1 -1-2-10 58 018082522 E -36 14

013670712 c -20 8 F =2 16
S -4 38 018400832 Q -30 34

013679412 U -7-6 48 V1 -29 50
013711010 T -30 44 V2 -99 52
013760612 D -30 10 018401222 Q -27 34
L -7 20 018401622 V2 -78 52

013760712 A =70 2 018503022 X1 -1-1-6 58
013761410 R=-5 36 021060106 X1 -1-23 60
013771410 R -13 36 021060206 X1 -1-1-35 58
013781012 E—=4 16 021300103 X1 -1-2-13 58
014760622 A -54 2 X2 -1-4-8 62
D -10-1 10 021400102 M1 -15 22

D =50 10 021400106 7\ =293 66

E-—=60 14 021500103 X1 -1-1-7 58

N -83 3 021500106 Z1 -70-1-4-: 68

S -6 38 21 -70-1-7-: 68

T -38 46 72 -70-2-4- 72

W -15 54 72 -70-2-7- 72

W -29 54 22 -70-2-11 72

014770622 B3 6 021660102 N —=35-1-5 50
B -6 6 Z1 -92-3 66

B -7 6 021710202 E -22 14

B -13 6 021750102 G -8 16

c -28 8 021860202 E—==278 14

D =11 10 021910302 M1 -1-2 22

b -82 10 025030232 Zi==9777 66

D -55 10 025030335 X1 =1-2-14 58

E -38 14 025040233 X1 =4=2=11 58

E -51-1 14 025050232 W -19 54

G -10 16 025060232 S =13 42

K-——=3 20 025060332 M2 -22-2 26

N -1-2 30 025060336 X1 -1-22 60

N -3-2 30 025080132 W -70 56

P -1 32 V2 -1 52

P -32 32 025100132 E -16 14

Q -24 34 =27 14

R -1-1 36 E -30 14

R =12 36 025350132 T -341-6 46

R -6-1 36 025350332 K -7-1-4 20

R -7-1 36 K -7-2-4 20

R -7-2 36 =13 20

R =11 36 025680132 A -38 2

R -14-1 36 A -45 2

S = ATE] 38 025680232 H -10 18

S -17-2-1 38 Q 16 34

W -32 54 T2 44

M1 -33 22 T =15 44

M1 -39 22 Y—=97-6 64

M1 -45 22 025710232 Vi -34 50

V2 -76 52 025900232 M1 - 1-1 22

014780622 P -27 32 028050240 E-—=21 14
017681012 H -8 18 028050246 Z1 -70-1-7-2 68
M1 -62 24 22 -70-2-7-2 72

VZ -95 52 028060242 | X1 -1-24 60

017751412 P===2] 32 031411304 X2 =213 62




25| ANDEX/VERZEICHIS/

INDEX/AINDICE

CODE REF.NO. Page CODE REF.NO. Page
031452206 70 70-122:2 68 062670612 A-r252 2
72 -~ 70-2-2:2 72 D -18 10

72 -70-2-11-4 72 B I ) 18

031553202 XA =12 60 S -34 38
047161042 |S -60 40 S 28
047250842 R (5 18 T =34-1-2 46
047301842 P -44 32 W -49 54
047400842 M2 -26-3 26 M1 =21 22
048030342 N o 18 X2 -1-8 62
Woo-4 54 062670812 P -46 32

048040342 M1 -42 22 Q -43 34
048050342 M1 -29 22 g =32 38
048060342 A 20 SenE5 38
o P 20 § b5 38

S =129 42 G259 40

LV e 50 062671212 ) % 18

V2 =72 52 062680512 A -76-3 2

048070342 E -62 14 A -76-5 2
Go=22 16 N =21 30

048080342 P -49 32 R -16 36
048090342 R 18 Yy -97-2 64
048100142 AN 14 Y -97-4 64
E =31 14 V2 -65 52

048110142 D. =58 10 062680612 S -76 40
048150142 cC -16 8 S -78 40
048200142 F o -34 16 S -148 42
048250142 (R 1L 8 M1 ~50 22
050501406 | Z1 -70-1-7-5 68 V2 -89 52
22 = 70275 72 V2 -93 52

050503006 |21 -70-1-7-4 68 062680712 A -B2 2
72 - 70-2-7-4 72 DosAS 10

060660512 V2 -68 52 p -37 32
060660516 |T -63-6 46 S -89 40
060670512 K. =7=1-5 20 U RNy % 48
KON\ S722:5 20 V1 o-27 50

T35 44 Vi -36 50

060670612 LRSS 20 X2 -1-10 62
Q -38 34 062680812 G. =12 16

060670616 |S -125 40 G -19 16
060670812 V2 =103 52 e\ 18
062060806 |Z1 -70-1-2-1 68 P -16 32
72 < 10-2-2-1 72 Q -35 34

062301405 %20 - 153 62 T\ =il a4
062401416 |Z1 -29-4 66 M2 -4-2-8 26
062501006 72 -70-2-11-2 72 M2 -4-2-10 26
062501406 71 -70-1-4-2 68 Z21 =53 72
72 = 702-452 72 062681012 A -34 ¥,

062660412 SV =T 40 K -8 20
T -67 46 T -41 44

Y -96-1-12 64 M1 -4-1-2 24

M1 -54 22 M1 -4-1-8 24

72 -66 72 M1 -4-1-10 24

062670412 |A -87 4 M2 -4-2-6 26
T -34-1-4 46 M2 -4-2-12 26

V1 -19 50 V1 -38 50

062670512 |A -50 2 72 55 72
ai\\i2d 38 062681212 |A -44 2

CARRRUf 38 GAAE5 8

S -74 40 W -25 54

S -B88 40 M1 -4-1-4 24

S -108 40 M1 -4-1-6 24

S L2119 40 M2 -4-2-2 26

T4 W3 44 M2 -4-2-4 26

=0 =




5 |/INDEX/VERZEICHIS/

INDEX/INDICE

CODE REF.NO. Page CODE REF.NO. Page

062681412 A -33 2 100661001 U -79 48

A =37 2 100887001 Z1 -4-1 66

P -39 32 101118001 X1 - 1-20 60

062681612 X2 -1-7 62 101125000 Z1 -38 66

062682012 M1 -60 24 101572101 Z1 -3-3 66

062710616 A -T74 2 101671002 L =9 20

062710812 V1 -33 50 Y5 48

062711012 G -21 16 101706001 €l =29 8

062711212 Q -13 34 101706003 M1 -46-1 22

062711412 D -40-2 10 102571003 W -62 56

E -48 14 102707002 D -17 10

Fo-3-2 16 102716003 T -635 46

S, =141 42 102843004 c -9 8

062751612 W -34 54 c -14 8

062761012 E -34 14 102850002 Q -40 34

E. -42 14 103950003 T  -18 44

W -10 54 104449009 S -9 40

M1 -27 22 104450109 S -102 40

062761212 " D -34 10 104564001 S5/ -30 38

E ' /-54 14 104821009 5 -99 40

Ppo-7 32 104833009 S -45 38

S -130 42 104847001 W -27 54

u -8 48 104848001 W -28 54

W -50 54 104908002 D -11-1 10

M1 -2 22 105073001 &1 -26 66

. V1 -14 50 105161003 X2 -1-14 62

062762012 A -7 2 105161004 T  -34-1-1 46

A -2 2 105234003 A -13 2

072600040 i 18 105288002 Y  -96-1-2 64

072600560 /12 8 105423001 T -58 46

072620260 C//~B 8 105451001 W -42 56

081014670 S/ ~93 40 105812002 D -47 10

100022005 V1 -4 50 105812003 D -45 10

V1 -7 50 105955002 W -59 56

V1 =112 50 105970001 Y -96-1-8 64

100032004 W 57 54 106147002 M1 -12 22

100075004 E  -65 14 106568003 M1 -65 24

100030004 X1 -1-1-4 58 106588003 D -20 10

100136001 S5 44 D -28 10

T -26-2 46 P -10 32

A /82 46 M2 -31-2 26

Y  -96-2-4 64 106629002 W -20 54

100197002 V2 -7 52 107017002 A -27 2

100250001 s 6 A -4 2

100251001 S A3 38 107097101 B 1972 36

100257010 S -9 40 R -19-2 36

100281001 K175 20 107126001 Per /53 32

' Vi -10 50 107153001 5 =15 38

100366002 K -7-1-3 20 107153002 E -6l 14

K -7-2-3 20 107200001 P -40-1 32

Q -4 34 107204001 P -40-2 32

100398001 T -20 46 107205007 P -40-3 32

100399001 T =2 44 Z1 -16 66

100400000 T =23 46 107207001 Z1 -16 66

100402004 T -28 44 107210001 Z /708 66

100511003 D -39 10 107231002 A -76-7 2

100644005 T -14 44 107321003 A -26 2

V2 -101 52 A -40 2

100645003 M1 -63 24 107372001 A -76-6 2

M1 -67 24 107401001 M3 -47-1-3 28

V2 -108 52 M3 -47-3-3 28

X2 -1-15 62 M3 -47-4-3 28

100659001 W =7-10 48 Z2 -50-1-3 70

B0~




25 [/INDEX/VERZEICHIS/

INDEX/INDICE

CODE REF.NO. Page
107401001 22 -50-2-3 70
722 -50-3-3 70
722 -50-6-3 70
107404001 M3 -47-1-4 28
M3 -47-2-4 28
M3 -47-3-7 28
M3 -47-4-4 28
22 -50-1-4 70

72 -50-2-4 70~
72 -50-3-4 70
22 -50-4-4 70
72 -50-5-4 70
Z2 -50-6-7 70
107407003 A -b67 4
B =15 6
H -2 18
P -50-2 32
Q -6 34
Q -8 34
Q -19 34
U—=2 48
Y -96-3 64
Vi =22 50
VA =31 50
_ V2 -84 52
107415011 B -9-1 6
=7 66
107415014 B -9-2 6
21 -7 66
107419002 S -83 40
107453001 P -20 32
107550002 M1 -24 22
107602001 ====3 44
107606001 T2 46
107612001 T -8 44
107639001 V1 -40 50
107640001 Q -21 34
107657001 V2 -106 52
107678101 U -3 48
107680001 Bz 48
107681001 =5 48
107682001 U -6 48
107744001 W -3 54
108494001 Y -96-2-2 64
108495001 Y -96-2-3 64
108520009 S -126 40
109173101 R -183 36
109183001 S -40 38
109203001 S —-95 40
109208001 R -4 36
109837001 Z1 -16 66
109862001 S -43 38
109893002 P12 32
110067001 Y -96-1-9 64
110104000 S -504 38
110161004 Q -7-3 34
W -54 54
V1 -24 50
110185002 J===15 18
110215002 X2 -1-4-5 62
110367001 B -4 6
110641002 S -94 40
110744002 P -18 32

CODE REF.NO. Page
110813001 T =53 46
111073001 W -56-2-3 56
111105007 M3 -47-3-6 28

72 -50-6-6 70
111237001 B =5-1-3 6

B -5-2-3 6
111443003 Q- =2 34
111468001 B -5-1-6 6

B -5:25 6
111507000 Z2=15 72
111920000 |wW -71 56
111937009 F- =5 16
112144001 P -52 32
112359001 S -61 40
112467002 S -=1238 42
112743001 S =122 40
112744001 S -523 38
112751003 T=-32 44
113730001 X2 -1-4-3 62
113837001 V2 -104 52

V2 =109 52
114294001 S =117 40
114747001 A -55 2
1151200017 M2 -69 26
115188001 T =61 46
115493002 Q- ~33 34

W -16 54
115503001 P-4 32
115544001 E -18 14
115545001 E -19 14
115546001 E -20 14
115550001 E--25 14
115551001 F=26 14
115552001 E -29 14
115558002 E -40 14
115559002 E -4 14
115585001 E -45 14

G -5 16

W -6 56
115958001 ¥=52 46

T -61 46
116016001" 121 -29-2 66
116185209 Z1 =29 66
116662003 (A -47 2

Yo =975 64
116725009 S -104 40
116735000 B -5-1-7 6

B -5-2-6 6
116755001 V2 -63 52

V2 -91 52
116795000 S -116 40
116968001 S -50-5 38
116975001 5 =73 40

S -124 40
117215001 T -6-2 46
117348001 c -26 8
117437109 Z1 -29-1 66
117466000 21 -10 66
117598001 S -115 40
117934009 A -72 2
118215001 M1 =41 22
118244001 V2 -62 52
118262002 M1 -31-1 24

—81—




25 |/INDEX/VERZEICHIS/

INDEX/INDICE

CODE REF.NO. Page CODE REF.NO, Page
118352001 V1 -35-1-6 50 141289001 125 8
118735002 E -6 14 141290000 B -1 6
E =13 14 141295001 B -12 6
M1 -66 22 141296001 B -14 6
118759001 R -14 36 141297101 R =2 36
118764002 i @ -9 48 141298000 R -3 36
118837001 Z1 -3-2 66 141303000 R -8 36
119755001 eS| 60 141304001 R -10 36
120774001 S -119 40 141305000 R | Elg 36
120790001 p -54 32 141307001 R 19-1 36
122771002 T -66 A6 141308101 R §215 36
Y -96-1-4 64 141310001 D =3 10
Y -96-1-7 64 141311000 DI+ 10
Z2 -65 72 141312000 D -6 10
122991001 Z1 -1 66 141313101 P =B 10
126863001 Z1 -70-1-10 68 141316001 9§ 1 | £ 0EE 18
Z2 -70-2-10 72 141326001 B 112 10
129986001 A 4D 2 141328000 B =14 10
140004001 B -51:4 6 141329001 P § 16 10
B -5-2-4 6 141332001 D -19 10
140025002 W -61 56 141333001 D -21 10
140326009 B | 18 6 141334001 D122 10
140430001 B/ 2518 6 D -52 10
Bl /15527 6 E -43 14
140553102 B -10 6 E -64 14
140647001 S zA52 42 141335000 P -23 10
140649001 W -66 56 141336001 B/ 200 10
140650001 W -67 56 141337001 D -25 10
140651001 W -68 56 141338001 o /{526 10
140678001 X1 -1-1-39 58 141339001 Di  ~27 10
140947002 M1 -14 22 141340001 D -29 10
141243109 nS LA 2 141341001 B/ A8R 10
141244100 A -5 2 141342000 D -32 10
141246001 A -76-2 2 141344001 D -35 10
141247001 A -76-4 2 141345001 D -36 10
141248001 A2 2 141346001 D -38 10
141249109 A L18 2 141347001 D -40-1 10
141252000 A 423 2 141348001 D -42 10
141254000 A -24 2 141351001 D -54 10
141256001 Z1 -39 66 141354000 D -43 10
141257001 A -29 2 141355001 D -44 10
141258009 A -30 2 141356001 D -46 10
141259009 A -3 2 141357000 D -49 10
141262001 A -36 2 141358001 B L5 10
141263104 |A -39-1 a 141359001 D -53 12
141267001 A -48 2 D 53 12
141269001 A -51-1 4 141363001 D -57 10
141271001 G 44 8 141365000 D -61 12
141272001 el 1 8 D -61 12
141273000 eSS 55 8 141366001 D -62 12
141274000 /5 8 D -62 12
141275001 G/ T 8 141367001 N =441 30
141276001 c -8 8 141368000 N =31 30
141277000 /7510 8 141369101 N/ 7=5 30
141278001 e ERF 8 141374000 N LSED 30
141279001 €/ =43 8 141375000 Z1 -18 66
141280001 G 8 141376000 74/ /<18 66
141281001 G/ N8 8 141377000 Wi /271 30
141282001 LG 8 Z1 -18 66
141283001 (| 8 141378000 N =7-1 30
141284000 T2 8 Z1 -18 66
141285001 @/ /£23 8 141379000 Z1 -18 66

141286001 cC -24 8

— 82—




25 | /INDEX/VERZEICHIS/

INDEX/INDICE

CODE REE.NO. Page
141380000 lz1 -18 66
141381000 1721 -18 66
141382000 N =7 30

71 -18 66
141383000 N -7-2 30

71 -18 66
141384000 =10 66
141386000 N2 30
141389001 N -8 30
141392001 N -81 30
141393001 N -82 30
141394007 NO-9 30
141396007 N -1 30
141397007 N -12 30
141398009 N -13 30
141399001 N -14 30
141400009 N -16 30

M1 -6 22
141401001 M1 -1 22
141404000 M1 -3 22
141408009 M1 -7 22
141409001 M1 -8 22
141410001 M1 -9 22
141411001 M1 - 10 22
141412007 M1 -11 22
141413001 M1 -13 22
141417009 P -25 32

M1 -18 22
141419001 M1 -22-1 24
141420001 M1 -23 22
141421003 M1 -25 22
141422001 M1 -26-1 24
141426001 M1 -32 22
141427009 M1 -34-1 24
141429001 M1 -37 22
141430009 M1 -38 22
141431001 M1 -40 22
141433009 M1 -43-1 24
141434001 M1 -44-1 24
141439001 M1 -48 22
141440001 M1 -49-1 24
141441001 M1 -51 22
141442001 M1 -53 22
141445001 M1 -4-1-5 24
141446001 M1 -4-1-7 24
141448007 M1 -4-1-9 24
141449001 i 20
141450001 = 20
141451001 = 20
141454009 =5 20
141455001 K -7-1 20
141462001 P -4 32
141463001 p -5 32
_ V1 -12 50
141464101 P -8 32
141465001 P -9 32
141466001 B 32
141467001 P -14 32
141469001 P -17 32
141471001 P -22 32
141472002 G -14 16

P -23 32

CODE REF.NO. Page

141472002 |W 12 54
Vi -39 50

141473009 P -24 32
141474001 [P -31 32
141475001 |p -33 32
141476001 P -34 32
141478001 |P -36 32
141479001 |P -38 32
141480001 |P -50-1 32
141481001 |P -29 2
141484001 P -42 32
141485001 1P -43 32
141486001 |P -45 32
141487001 |P -47 32
141488001 |P -48 32
141489001 |v1 -1 50
141490001~ |vi -2 50
141491001  |v1 -3 50
141492001 |v1 -5 50
V1 -113 50

141494001 |V1 -6 50
V1 -114 50

141496001 |v1 -9 50
141497001 |V1 -15 50
141499001 |vi -17 50
141500001 |vi -18 50
141501001 |v1 -20 50
141502001 §v1 -21 50
141504001 |Q -7-2 34
Vi -23 50

141505001 {V1 -25 50
141506001 |V1 -26 50
141508001 |v1 -30 50
141509101 | V1 -32 50
Z1 -19 68

141510101 | V1 -32- 50
Z1 -19-1 68

141511000 |Z1 -19-2 68
141511001 |v1 -32-2 50
141512101  |v1 -323 50
Z1 -19-3 63

141513001 |v1 -32-4 50
Z1 -19-4 68

141514001 |v1 -32-5 50
Z1 -19-5 68

141515001  |V1 -35-1-1 50
141516001 |V1 -37 50
141517101 |v1 -41 50
141518009 |w -1 56
141519001 |w -5 54
141520001 {w -8 54
141521001 fwW - 11 56
141522001 |w -13 54
141523001 |w -17 54
141526001 |W -18 54
141527001 W - 21 56
141528001 |w -22 54
141529000 |w -24 54
141530001 |w -26 54
141531001 §wW -30 54
141532001 fw -31 54
141533001 |w -33 54
141534001  {w -35 54

— 83—




%5 [/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page
141535001 W -36 54
141537001 W - 38-1 56
141538001 W -39 56
141539001 W -40 56
141541001 W -44 54
141542001 W -45 54
141543001 W -46 54
141544001 W -47 54
141545001 W -48 54
141546001 ] 14
141547001 e~ | 14
141548001 Eo =5 14
141549001 Eoosg 14
141550001 NN Y 14
141553001 N 1 14
141554001 E-ns23 14
141555001 E =32 14
141556101 RN 14
141557002 E -35 14
141558001 BN ST 14
141559001 E=39 14
141562101 E -50 14
141564001 E-=53 14
141566001 Foo-3 16
141574001 G -1 16
141575001 G -2 16
141576001 G =7 16
141579001 G 16
141580001 G -1 16
141581001 G -13 16
141582001 G5 16
141583001 G -18 16
141584001 G 17 16
141586001 Gz 16
141588001 G -18 16
141589001 G -20 16
141590001 T =1 46
141592001 T =10 44
141593001 Ton=d3 44
141594001 T =33 44
141596009 T -36 46
141597001 T =37 46
141598001 Tos=39 46
141599009 T -40 46
141600001 LN 48
141601009 s 48
141602009 W=yl 48
141603009 U N " 48
141604001 Yo =73 48
141605001 N ) 48
141606001 8 AN e 48
141607001 U . -7-8 48
141608001 s d=0 48
141609009 NN 48
141610007 U -7-14 48
141611007 U =7-15 48
141614001 L -1 20
141616001 [os=3 20
141617001 L -4 20
141618001 E=8 14
141619001 Loo=6 20
141620001 a8 20
u_ -14 48

— 84—

CODE REF.NO., Page
141621001 =] 18
141622000 b= 18
141623001 ) =16 18
141624001 l -1-8 18
141625001 J o -19 18
141627001 J -1-12 18
141628001 J o -1-14 18
141629001 J -1-15 18
141630001 J o -1-16 18
141631001 1 -1-17 18
141632101 ] -2 18
141633001 ] -3 18
141636000 | 38
141637000 Sons 38
141642000 S -133-1 42
141643000 S  -133-2 42
141647000 S -21 38
141651001 S -28 38
141652001 S -29 38
141653001 Sinamad 38
141654001 S -33 38
141655000 NN L5] 38
141656001 S =36 38
141652001 D 56 10
141661001 S =50 38
141663001 S  -50-2 38
141664001 S -50-3 38
141665001 S -50-4 38
141666001 S -50:6 38
141667001 5 -50-7 38
141668001 S -50-8 38
141669000 S ~50-9 38
141670000 S=53 38
141671001 S -54 38
141672000 Sio56 38
141674001 S -58-1 38
141679001 S -66 40
141680001 S -68 40
141681000 S=b9 40
141682001 S -70 40
141683000 S -72 40
141685001 Sn=7h 40
141686001 S =77 40
141687000 S -79 40
141688001 S -80 40
141689101 S =82 40
141692001 S -86 40
141696001 80292 40
141697000 S =105 40

S -149 42
141698001 H -1 18
141699001 H=3 18
141700001 H -4 18
141701001 ) 18
141702001 H -6 18
141703001 L 18
141704001 H -9 18
141705001 Y  -9741 64
141707009 21 -25 66
141711100 21 -27 66
141714001 N -6 30
141716000 D -60 12

D -60 12
141717001 Risszd) 3%




25 | /INDEX/V/ERZEICHIS/

INDEX/INDICE
CaDE REF.NO. Page CODE REF.NO. Page
141718001 A -53 2 143714001 S =121 40
141953001 E=—58 14 143715001 s -121-1 40
142214001 =59 14 143716001 5 -1212 40
142258001 T -42 44 143738009 M1 -59 24
142259001 u -74 48 143739009 M1 -16-1 24
142268001 S - 107 40 143740001 M1 -20-1 24
142269000 A -28 2 143741001 A -66 4
142272001 N -18 30 143742001 A =65 4
142273001 N-—-19 30 143743001 M1 -64-1 24
142297001 G =27 8 143748001 Y =96-1-11 64
142298000 S =TI 40 143749001 ¥ -96-1-10 64
142312001 A -6] 2 143767009 Y  -96-2 64
142342000 ;o -13 18 143788001 W -14 54
142351101 S -26 38 V2 -75 52
142352101 S -38 38 V2 -80 52
142353101 S -47 38 143793001 R -18 36
142354101 S -62 40 143890009 21 -25 66
142355101 S -64 40 143914001 1= —==1=20 18
142359001 s -20 38 143915001 S -17 38
S -49 38 143916001 ===l 38
5 =52 38 143917001 ;I =11 18
§ -57 38 143927001 P -28 32
142372000 E =2 14 143933001 R -18 36
W -2 54 143842101 M1 -4-1 24
M1 -17 22 143943001 M1 -4-1-1 24
142373000 E==55 14 143944001 M1 -4-1-3 24
G -4 16 143945001 P =19 32
W -52 54 143949001 Z1 -4-2 66
142374000 M1 -35 22 143971001 Z1 -92 66
142375000 M1 -5 22 143980001 Y =96-2-] 64
142376000 P -25 32 143982001 S -4 38
142407001 S =42 38 143983001 518 38
142408001 5112 40 143984009 A -20 2
142413001 S -58 38 143985101 A -25 2
142416001 W -43 54 1433886101 R -19 36
142419001 W -5 54 144226001 Z1 -40 66
142420001 W -53 54 144456001 M3 -47-1-2 28
142443001 ZE-=34 66 M3 -47-2-2 28
142582001 S -113-1 40 M3 -47-3-2 28
142667101 E -15 14 M3 -47-4-2 28
142702001 N =17 30 22 -50-1-2 70
142711001 u -7-18 48 Z2 ==50:-2-2 70
142721001 Z1 -6 66 Z2 -50-3-2 70
142724001 P =50 32 22 -50-4-2 70
142733001 T -29 44 Z2 -50-5-2 70
142734001 Z1 -68 66 Z2 -50-6-2 70
142735001 T =3 44 144498001 M3 -47-1-1 28
142736001 B =11 6 Z2 -50-2-1 70
142742000 S -118 40 144504001 T -63-3 46
142743009 A -2 2 144505000 T -634 46
142744001 R -18-2 36 B2 48
142745002 Z1 =17 66 144541001 M1 =55 24
142748001 5 -25 38 144575001 22 -50-3-1 70
142748002 S -145 42 144627001 M2 -61-2 26
142750001 S =22 38 144628001 Y -96-1-6 64
142750002 S -144 42 144630001 M3 -47-2-1 28
142751001 c -30 8 144632001 Z2 -50-5-1 70
142755001 E -56 14 144633001 W -56-2 56
142766001 5=—=5 38 144634007 W -56-2-1 56
142771001 E -863 14 144635001 W -56-2-2 56
142773001 P -51 32 144707001 M3 -47-2-3 28
143394001 W -65 56 Z2 -50-4-3 70
143713101 S -120 40 Z2 -50-5-3 70
144741001 T _-18 44

— 85—




5 | /INDEX/NVERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. _ Page
144876001 S  -133-7 42 145393001 g -3 34
144946000 fA -19 2 145400009 (O -32 34
144997001 Y- -96-1-3 64 145401001 0 34 34
144998001 Y -96-1-1 64 145402009 |Q -36 34
144999001 1Y -96-1-5 64 145403001 |Q -37 34
145136001 72 -50-4-1 70 145404001 Q -39 34
145146001 72 -50-1-1 70 145405001 Q -4 34
145244001 W -56-1 56 145406001 Q -42 34
145245001 W -56-1-1 56 145407001 V2 -6 52
145246001 W -56-1-2 56 145411001 V2 -64 52
1452470071 W -56-1-3 56 145412001 V2 -66 52
14524800 M1 -61-1 24 145413001 V2 -67 52
145342009 A -71 il 145414001 V2 -100 52
145344001 D -59 12 145415001 V2 - 69 52
145345001 A -51-2 4 145416001 V2 -70 52
145348001 M2 - 4-2-1 26 145417001 V2 74 52
145350001 M2 -4-2-5 26 145418009 {v2 -77 52
72 -62 72 145419001 V2 -79 52
145351001 M2 -4-2-7 26 145420007 V2 -82 52
145352001 M2 -4-2-9 26 145421007 V2 -83 52
72 -52 72 145426009 |V2 -86 52
145353001 M2 -4-2-11 26 145427001 V2 -87 52
72 -54 72 145428001 V2 -88 52
145354009 M2 -34-2 26 145429001 V2 -90 52
145355001 M2 -44-2 26 145430001 V2 -92 52
145356009 M2 -43-2 26 145431001 V2 -94 52
145357001 M2 -61-3 26 145433007 V2 -96 52
145358001 M2 -64-2 26 145434001 V2 -97 52
145359001 M2 -20-2 26 145435001 V2 -98 52
145362001 M3 -47-3-1 28 145436001 V2 -102 52
145365001 M3 -47-3-4 28 145437001 T -5] 46
' 72 -50-6-4 70 145438008 T -54 46
145366001 M3 -47-3-5 28 145439001 T -55 46
72 -50-6-5 70 145440001 T -57 46
72 -56 77 145441001 Y  -96-1-13 64
145367001 M3 -47-3-9 28 145442001 E -3-2 14
72 -50-6-9 70 145445001 M2 -26-2 26
72 -57 72 145446001 T -4 44
145369001 M3 - 47-3-11 28 = 44
Z2 -50-6-11 70 T =59 46
145370001 M3 -47-3-12 28 145465001 B -5-1-1 &
722 -50-6-12 70 B -5-2-1 6
145371001 M3 -47-3-14 28 S -1335 42
: 72 -50-6-14 70 145486001 X1 -1-1-3 58
145373001 M3 -47-3-13 28 145673001 =9 44
Z2 -50-6-13 70 145692001 G—14 34
Z2 -59 72 145719101 B -5-2 6
145375001 722 -50-6-1 70 145723001 T -63 46
145377001 K=l 20 145724001 53 46
145380001 == 34 145725001 T -63:2 46
722 -71 72 145731007 M3 -47-3-10 28
145381001 Q -3 34 72 -50-6-10 70
145382001 Q -5 34 72 -58 72
145383101 Q -7 34 145732001 V2 -85 52
145384001 Q -9 34 145780009 {zZ1 -25 66
145385001 O==10 34 145781009 Z1 -25 66
145386001 Q <17 34 145782009 |71 -25 66
145387001 02 34 145931001 G -23 16
145388001 Q -15 34 145961001 T -16 44
145392001 Q -18 34 145983001 V2 =110 52
145394001 G==23 34 1459910071 T -64 46
145395001 Q -25 34 72 -63 72
145397001 Q -28 34 145998001 Vi -16 50
145398107 Q -29 34 145999001 V1 o-35-7 50
146000001 V1 -35-1-2 50

— 86 —




25 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. - Page

146001001 V1 -35-1-3 50 149488001 X1 -1-3-3 60
146002001 V1 -35-1-4 50 150106003 Z1 -70-1-4 68
146011001 W -69 56 22 -70-2-4 72
146025001 R -20 36 150172003 Z1 -70-1-3 68
Z1 -9 66 22 -70-2-3 72

146034001 M3 -47-3-8 28 150173003 Z1 -70-1-4-1 68
22 -50-6-8 70 22 -70-2-4-1 72

146041002 B -1 14 150174000 Z1 -70-1-5 68
146075001 B -82 6 22 -=70:2:5 72
146130001 M2 - 4-2:13 26 150179002 Z1 - 70-1-7-1 68
146198001 Yss=mi 48 22 -70-2-7-1 72
146199001 o R M) 48 150180001 Z1 -70-1-8 68
146200001 0 SRS 48 Z2 -70-2-8 72
146209101 S -127 40 150182000 Z1 -70-1-9 68
146253000 L -10 20 Z2 -70-2-9 72
146254001 Zas=3d 66 150188009 Z2 -70-2-11-1 72
146316001 Q -17 34 150182109 Z1 -70-1-1 68
146336001 M2 -4-2 26 22 -70-24 72
146338001 M2 -4-2-3 26 150396001 S -50-10 38
146355001 RES= 36 150538009 i 14
146951001 Q =20 34 150553003 P =35 32
146955004 E -44 14 To=2 44
147155000 B -64 10 150556001 N =15 20
147156001 ¥ =973 64 W -23 54
147202104 A -39-2 4 150561000 Z1 -91-1 66
147222109 Fo-1 16 150562000 M1 -70-1 24
147223001 5 =129 42 150563000 Z1 -91-2 66
147226001 5 =128 40 150564000 M2 -70-3 26
147228009 M2 -43-3 26 150566000 w2 -70-2 26
147229009 M2 -16-2 26 150567000 22 -91-3 72
147230001 M3 -47-4-1 28 150763001 Z2 -50-1 70
147232001 M2 -49-2 26 150764001 M3 -47-1 28
147234001 W -56-3 56 Z2 -50-2 70
147235001 W -38-2 56 150765001 Z2 -50-3 70
147236001 W -560 56 150766001 M3 -47-4 28
147317001 N -20 30 150767001 Z2 -50-4 70
147558001 V1 =352 50 150768001 M3 -47-2 28
147565001 V1 -8 50 150769001 Z2 -50-5 70
147639001 Eo=24 14 150770001 M3 -47-3 28
147758001 Q -7 34 150771001 Z2 -50-6 70
147901001 D=1 10 151018001 Q -26 34
147939001 M2 -26-4 26 151074009 5 =90 40
147941001 P -40-4 32 151583009 M2 -34-3 26
. 21 -16 66 151601002 T =56 46
147945001 M1 -28 22 U -7-16 48
147985001 R -18-4 36 M1 -52 22
148054001 R -21 36 V2 -73 52
148058001 T -34-1-3 46 V2 -81 52
148469001 S -1333 42 151602002 S -113-2 40
148470001 S - =133-4 42 S 44
148471001 S -133-6 42 151605002 M1 -19 22
148472001 S=143 42 152997001 E -46 14
148745000 S =146 42 @ =6 16
148746001 S -147 42 W=7 56
148761001 S -133 42 152998001 P -30 32
148831001 T -34-1 46 153268001 X1 -1-1-10 58
14909500 Riss=33 10 153269001 X1 - 1-1-11 58
P -6 32 154702001 Z1 =22 66

W -9 54 156879001 K -7-1-1 20

V1 =13 50 156880001 K -7-241 20

149247001 Z1 -33 66 158437009 S =151 42
149288003 W -72 54 158449001 D -48 10
149488001 X1 =1-2-5 58 158658000 X1 -1-1-14 58

g




F25 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO, Page CODE REF.NQ. | Page

158660000 X1 -1-1-16 58 501536000 X1 -1-1 58
159805001 Tl =5 44 501537000 X1 -1-2 58
T | =24 46 501539000 X1 -1-1-38 58
T -60 46 501540000 X1 =113 58
159830009 211 =25 66 $01543009 Xl +1-1-36 58
159831009 Z1 | =25 66 501547001 X1 -1-2 58
180515001 S 1722 38 X1 =13 60
180720001 R -19-2-1 36 501548000 X1 =2 58
Ri 1 4 1921 36 X2 -1-5 62
180721001 R -19-2-2 36 501551000 X1 -1-3 60
Ri1#119:-2:2 36 501557000 X2 -1-4- 62
181092001 Rii=1 36 501574000 X1 +=i1-2 58
181093101 Rilla? 36 501577001 X2 -1-4 62
181250001 i1 32 501578001 X2 -1-6 62
181969003 M1 -46 22 S01580001 X2 -1-5 62
181994001 D -10 10 501581001 X2 -1-5 62
183038001 Biii=19:1-2 36 501582001 X221 =319 62
Rit =192 36 501695001 F 31 16
183039001 R = 19-1-1 36 Fo =33 16
183120000 S -150 42 S01700001 27 =921 66
183507001 R -19:-2-3 30 502624001 0 =27 46
Ri -19:2-3 36 502761109 Z1 -70-1 68
183702001 B § 41 10 502765109 Z2 -70-2 72
183703001 B -8 10 S02773001 Z1 -70-1-2 68
183704001 N -1 30 22 -70-2-2 72
183705001 N -3 30 502778002 Z1 1 “70-1:6 68
183706001 5:01-113 40 5027739009 22 -70-2-6 72
183746001 D -40 10 502780001 Z1 -70-1-7 68
183827001 R -6 36 S02782001 2 -70-2-7 72
183852009 A -76 2 502784009 22 -70-2-1 72
183880001 R -19-1-1 36 502786002 Z1 -70-1-11 68
200190001 X1 -1-18 60 502788009 Z2 -70-2-12 72
400806003 T =34-1-5 46 $04905000 X1 -1:17-3 60
403388002 D -37 10 $04909000 X1 -11-1-30 58
507142002 u -7-12 48 504910000 X1 -1-3-2 60
511091001 1115465 46 506701000 721 =23 66
Z2 -64 72 S07876001 S =134 42
512769001 W -41 56 511182009 T -26-1 46
525664000 X2 -1-12 62 511183009 T -26-1-1 46
S00780000 X1 -1-3-5 60 511184009 i || =262 46
501143001 B | 15022 6 $14145000 Xl = 1-17-2 60
B z5-2-2 6 $16080009 Z1 -34 66
501297001 5111381 40 518707140 Zl -28 66
501517109 I D 58 S18707141 Z1 -28 66
S01518009 %11=1=1+1 58 518707142 Z1 -28 66
$01519001 Xl = 1-1-2 58 518707143 21 -28 66
501520001 X, = 1215 58 524514000 X1 -1:1-32 58
501521000 X1 -1-1-8 58 §24515000 X1 -1-17 60
501522000 X1 -1-1-9 58 524516000 X1 -1-17-1 60
X1 -1-2-12 58 524517000 X1 -1-17-4 60
501523000 X101 EVe]513 58 524518000 XL 14039 58
501524000 X1 -1-1-15 58 524519000 A1 =1-19 60
501525000 X1 - 1-1-17 58 524520000 X1 -1-19-1 60
501526000 X1 -1-1-19 58 524575001 X1 -1-2-9 58
501527000 X1 -1-1-21 58 525671001 Y -96-1 64
S01528000 X1 -1-1-22 58 525672009 i 11=96 64
501529100 X1 = 1-1-23 58 529858009 X1 =112 58
- S01530000 Xl =105 60 529859009 X1 -1-3 60
X1 = 1-19-2 60 $29860009 X1 -1-3-6 60
501531000 X1 -1-1-24 58 531131009 Z1+25 66
$01532000 X1 -1-1-25 58 531803009 X1 -1-2-2 58
501533000 X1 -1-1-26 58 531804000 X1 -1-2-1 58
501534000 Xt o-1-1-27 58 531808001 A_ -6 2

S01535000 X1 -1-1-28 58

— 88 —




5 | /INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page

531808001 |A -22 2

A -46 2
$31893001 |Y -97 64
$32977009 |A -32 2
$32978009 |A -76-1 2
$32979009 |A -35 2
$32982001 |A -85 2
$32984009 |A -43 2
532986001 |B -5-1 6
532987001 |B -5-15 6
$32989001 |B -8 6
$32990001 |B -8-1-1 6
$32993001 |z1 -123 66
$32994001 |{z1 -123 66
$32995001 |z1 -123 66
$32996001 |21 -123 66
$32997009 |N - 10-1 30
532998009 N -10-2 30
$32999001 P -15 32
$33000001 |B -8-1-2 6
$33001009 |A -49 2
$33002001 T -34-2 46
$33003001 |vi -28 50
533004001 |A -86 4
$33007009 |z1 -25 66
533008009 |71 -25 66
33009009 |z1 -25 66
$33010009 |z1 -25 66
$33011009 {X2 -1-4-1 62
$33012001 | X2 -1-4-2 62
$33014009 |X2 -1-4 62
$33031001 R -19 36
$33032001 |R -19-1 36
$33254009 |21 -25 66
533255009 |z1 -25 66
$33256009 |71 -25 66
$34196009 [ X1 -1 58

— 89 —




